
www.logmax.com

5000V

Ver. 2.1

Spare part manual



Log Max 5000V

2Ver. 2.1

﻿
Spare part manual



Stationsvägen 12 - 77013 Grangärde - SWEDEN 
Phone: +46 240 59 11 00

info@logmax.com   www.logmax.com

Log Max 5000V

3 Ver. 2.1

﻿
Spare part manual



Log Max 5000V

4Ver. 2.1

﻿
Spare part manual

Applies to serial number: 152012-



Log Max 5000V

5 Ver. 2.1

﻿
Spare part manual

Contents
1. Frame and protection......................................................................... 9

Frame and protection.............................................................................................. 10
Frame................................................................................................................... 12
Protective cover................................................................................................... 14

Cushioned protection plate..................................................................................... 16
Solid protection plate.............................................................................................. 18

2. Delimbing unit................................................................................... 21
Upper delimbing unit............................................................................................... 22
Delimbing unit......................................................................................................... 24

Hydraulic cylinder................................................................................................. 26
Lower delimbing unit............................................................................................... 28

Hydraulic cylinder................................................................................................. 30
Protection............................................................................................................. 32

Delimbing unit......................................................................................................... 34
Right delimbing knife............................................................................................ 36
Right delimbing knife............................................................................................ 38
Lower delimbing knife.......................................................................................... 40

Manifold, standard, lower delimbing knife............................................................... 42
Manifold, prop. control, lower delimbing knife......................................................... 44
Manifold, prop. control, lower delimbing knife......................................................... 46

3. Feeding unit....................................................................................... 49
Feeding unit............................................................................................................ 50

Right feed roller arm............................................................................................. 54
Left feed roller arm............................................................................................... 56
Hydraulic cylinder................................................................................................. 58

Feed roller motors, 470 cc...................................................................................... 60
Feed roller motors, 565 cc...................................................................................... 62
Feed roller motors, 620 cc...................................................................................... 64
Feed roller motors, 560 cc...................................................................................... 66
Feed roller motors, 625 cc...................................................................................... 68
Feed roller, Hard Grip............................................................................................. 70
Feed roller, Soft Grip............................................................................................... 72
Feed roller, Eucalyptus........................................................................................... 74
Tie rod protection.................................................................................................... 76

4. Measuring.......................................................................................... 79
Measuring unit........................................................................................................ 80

Hydraulic cylinder................................................................................................. 82
Measuring wheel arm, Log Mate 510, Forester...................................................... 84
Measuring wheel arm, Interface............................................................................. 86
Diameter measuring............................................................................................... 88
Four point measuring, LM510................................................................................. 90
Four point measuring, Interface.............................................................................. 92
Four point measuring, Dasa Forester..................................................................... 94

5. Felling unit......................................................................................... 97
Felling unit, assembly............................................................................................. 98



Log Max 5000V

6Ver. 2.1

﻿
Spare part manual

Hydraulic cylinder............................................................................................... 102
Felling link, standard.......................................................................................... 104

Felling link, reinforced........................................................................................... 106
6. Saw unit........................................................................................... 109

Saw unit, 318 F11-19IP........................................................................................ 110
Saw unit, 318 F11-19 IP..................................................................................... 114

Saw unit........................................................................................................... 116
Saw bar holder................................................................................................ 118
Hydraulic motor............................................................................................... 120
Hydraulic motor............................................................................................... 122

Saw unit, 318 F12-30............................................................................................ 124
Saw unit........................................................................................................... 128
Saw unit........................................................................................................... 130
Saw bar holder................................................................................................ 132
Hydraulic motor............................................................................................... 134
Hydraulic motor............................................................................................... 136
Saw bar bracket............................................................................................... 138
Bearing unit..................................................................................................... 140

Hydraulic cylinder............................................................................................... 142
Chain lubrication, Easy Greasy............................................................................ 144
Chain lubrication, grease...................................................................................... 146
Saw 318 F11-19IP saw bar and saw chains......................................................... 149
Saw 318 F12-30 saw bar and saw chains............................................................ 151

7. Rotators........................................................................................... 153
AV12S................................................................................................................... 154
H152..................................................................................................................... 156
HX20..................................................................................................................... 158

8. Accessories..................................................................................... 161
Color marking....................................................................................................... 162

Color tanks......................................................................................................... 164
Color marking block........................................................................................... 166
Pump.................................................................................................................. 168

Pump............................................................................................................... 170
Protective bar........................................................................................................ 172
Bracket, multi stemming- and rotator control hoses ............................................ 174
without color marking............................................................................................ 174
Bracket, multi stemming- and rotator control hoses............................................. 176
with color marking................................................................................................. 176
Multi stemming, with rotator control ..................................................................... 178
Multi stemming, without rotator control................................................................. 182

Hydraulic cylinder............................................................................................... 186
Find End kit........................................................................................................... 188
Find End............................................................................................................... 190
Rotator control...................................................................................................... 192
Cross-over valve, H132, H152, H172, H182........................................................ 194

Manifold.............................................................................................................. 196
Cross-over valve, AV12........................................................................................ 198

Manifold.............................................................................................................. 200
Cross-over valve, HX20........................................................................................ 202



Log Max 5000V

7 Ver. 2.1

﻿
Spare part manual

Manifold.............................................................................................................. 204
Stump treatment................................................................................................... 206
Hose holder.......................................................................................................... 208
Hose holder.......................................................................................................... 210
Hose holder.......................................................................................................... 212
Chain holder......................................................................................................... 214
Saw dust cover..................................................................................................... 216
Snow cover........................................................................................................... 218
Tool kit................................................................................................................... 220

9. Hydraulic system............................................................................ 223
Hydraulic system, assembly................................................................................. 224

Right manifold.................................................................................................... 228
Inlet section..................................................................................................... 230
Feed section.................................................................................................... 232
Feed section.................................................................................................... 234
Knife section.................................................................................................... 236
End section...................................................................................................... 238

Left manifold....................................................................................................... 240
Manifold........................................................................................................... 244

10. Control system.............................................................................. 247
Head module, LHM3............................................................................................. 248
Head module........................................................................................................ 250
Cables, LM510...................................................................................................... 253
Cables, Forester................................................................................................... 257

11. Hose kits........................................................................................ 261
12. Schematics.................................................................................... 279



Log Max 5000V

8Ver. 2.1

﻿
Spare part manual



Log Max 5000V

9 Ver. 2.1

1. Frame and protection
Spare part manual

1. Frame and protection



Log Max 5000V

10Ver. 2.1

2

22
23

21

4

11
10

8

7

6

5

13
12

3

11

10

1

9

16
17

1514

14

15

6.1

19
20

18
24

25 27 26

1. Frame and protection
Spare part manual

Frame and protection



Log Max 5000V

11 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000571 1
2 10001777 1
3 10001302 1
4 10001299 1
5 10001375 1
6 013969 1
6.1 543028 1 44,04x3,53
7 517238 1 SGH 45
8 015351 1
9 519178 1
10 505083 11 M10x20 10.9
11 503075 11 NL10 sp
12 500090 3 M12x25 8.8 FZB
13 503076 3 NL12 sp
14 601005 2 1"
15 017190 2 1/2"
16 015642 1
17 601103 1 1/2"
18 601028 1 BSP -04
19 015037 1
20 601200 1 13X19X1,5
21 10001856 2
22 501073 2 M8x40 12.9
23 503055 2 NL8
24 601101 1 1/4"
25 10002656 1
26 501092 2 M10x40 12.9
27 503057 2 NL10

1. Frame and protection
Spare part manual

Structure
10001428
Pos. Part no. Quantity Description Specification

Frame
Protective cover
Frame
Frame
Protective bar
Filler cap
O-ring
Circlip
Filter
Decal
Screw
Washer
Screw
Washer
Hex plug
Hex plug 1/2”
Magnetic plug
Bonded seal
Adapter
Valve
Copper seal
Clamp
Screw
Washer
Bonded seal
Bracket
Screw
Washer



Log Max 5000V

12Ver. 2.1

1, 3

2

1, 3

2

2

2

1. Frame and protection
Spare part manual

Frame



Log Max 5000V

13 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 512024 2
2 625000 4 1/8”
3 603

1. Frame and protection
Spare part manual

Structure
10000571
Pos. Part no. Quantity Description Specification

Bushing
Grease nipple
Glue



Log Max 5000V

14Ver. 2.1

13
10

13

10

6
7

1 14

8
11

14

2
3

5
4

9

14

14

12

1. Frame and protection
Spare part manual

Protective cover



Log Max 5000V

15 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 519085 4
2 012845 1
3 014377 1
4 500022 6 M6x14 8.8 FZB
5 503073 6 NL6 sp
6 500042 12 M8x16 8.8 FZB
7 503055 12 NL8
8 513042 2 M12x50
9 502056 2 M12
10 502055 2 M10
11 519140 1
12 519141 1
13 501095 2 M10x55 12.9
14 519177 4

1. Frame and protection
Spare part manual

Structure
10001777
Pos. Part no. Quantity Description Specification

Overcentre latch
Rubber damper
Rubber damper
Screw
Washer
Screw
Washer
Stop screw
Nut
Nut
Decal
Decal
Screw
Decal



Log Max 5000V

16Ver. 2.1

2

3

1

5

3

4

1. Frame and protection
Spare part manual

Cushioned protection plate



Log Max 5000V

17 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001370 1
2 017856 7 M12x50 12.9
3 018058 14 M12
4 502056 7 M12
5 524025 21

1. Frame and protection
Spare part manual

Structure
10001779
Pos. Part no. Quantity Description Specification

Plate
Screw
Spherical washer
Nut
Rubber spring



Log Max 5000V

18Ver. 2.1

1

2

3

1. Frame and protection
Spare part manual

Solid protection plate



Log Max 5000V

19 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001366 1
2 018057 7 M10
3 10001394 7 M10x16 12.9

1. Frame and protection
Spare part manual

Structure
10001780
Pos. Part no. Quantity Description Specification

Plate
Spherical washer
Screw



Log Max 5000V

20Ver. 2.1

1. Frame and protection
Spare part manual



Log Max 5000V

21 Ver. 2.1

2. Delimbing unit
Spare part manual

2. Delimbing unit



Log Max 5000V

22Ver. 2.1

11

9
1

16

15
14

13
7

9
10

8

12
17

3

4

2

18

5

6

2. Delimbing unit
Spare part manual

Upper delimbing unit



Log Max 5000V

23 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10002510 1
2 10001991 1
3 507006 1 20x28x1
4 507007 1 20x28x0,5
5 503014 1 BRB 20x36x3 FZB
6 502060 1 M20
7 507025 1 56x89x1
8 016160 1
9 503065 5 NL6
10 501046 1 M6x20 12.9
11 500023 4 M6x16 8.8 FZB
12 401289 1
13 502701 1 M12x1.25 FZB
14 017843 1
15 017845 1
16 526038 1
17 018395 1
18 505067 1 M20x75 10.9 OBH

2. Delimbing unit
Spare part manual

Structure
10001673
Pos. Part no. Quantity Description Specification

Delimbing knife
Spacer
Shim
Shim
Washer
Nut
Shim
Threaded ring
Washer
Screw
Screw
Sensor
Nut
Plug
Screw
Spring
Cover
Screw



Log Max 5000V

24Ver. 2.1

1

13

14

5
2
4

3

20

15

8

6

9

18
10

7

9

8

19

11
12

17

18

15
12

11

16

19

7
9

16
20

10
17

6

9 8

S5B

S5B

S5B

S5B

S5B

S5B
S5B

S5B

S4B

S4A

S4A

S4A

S4A

S4B

S4B

S4B

2. Delimbing unit
Spare part manual

Delimbing unit



Log Max 5000V

25 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001472 2
2 013872 2
3 500092 2 M12x35 8.8 FZB
4 503060 2 NL12
5 601003 2 1/2”
6 011805 2
7 011806 2
8 516001 4 5x32
9 625000 4 1/8”
10 601750 2 BSP 1/4” - 9/16” ORFS
11 602059 2 BSP -08/ BSP -04
12 601735 2 BSP -04/ ORFS -04
13 507024 2 52x65x0,5
14 507025 2 56x89x1
15 648818 1
16 648817 1
17 648816 1
18 648815 1
19 018986 2
20 601725 2 BSP -04/ ORFS -04

2. Delimbing unit
Spare part manual

Structure
10001676
Pos. Part no. Quantity Description Specification

Shaft
Lock washer
Screw
Washer
Hex plug
Shaft
Shaft
Cotter pin
Grease nipple
Adapter
Adapter
Adapter
Shim
Shim
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic cylinder
Adapter



Log Max 5000V

26Ver. 2.1

3 2

1.1

1.3
1.2

1

2. Delimbing unit
Spare part manual

Hydraulic cylinder



Log Max 5000V

27 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000242 1
1.1 10000241 1
1.2 10000240 1 GE25LO
1.3 517236 1 SGH 42
2 10000240 1 GE25LO
3 517236 1 SGH 42

2. Delimbing unit
Spare part manual

Structure
018986
Pos. Part no. Quantity Description Specification

Rod kit
Seal kit
Spherical bushing
Circlip
Spherical bushing
Circlip



Log Max 5000V

28Ver. 2.1

32
21

31 20

5
7

6

8

4
3

2

16

17

1

9

26

30

2927
28

23222324

24
23

2223

15

14
12

11

1925

20

2118
19

11

12
13

10

S5B

S5B

S5B

S5B

S5B

A61

A61

B61

B61

22

S5B22

2. Delimbing unit
Spare part manual

Lower delimbing unit



Log Max 5000V

29 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001570 1
2 10000299 1
3 501029 1 M5x20 12.9
4 503066 1 NL5
5 503060 3 NL12
6 10000238 1
7 501113 3 M12x50 12.9
8 625004 1 M6
9 016913 1
10 10000326 1
11 015382 2
12 602030 2 BSP -02/ BSPT -06
13 625000 1 1/8”
14 601100 1 1/8”
15 018060 1
16 507024 1 52x65x0,5
17 507025 1 56x89x1
18 601753 1 BSP -06/ ORFS -04
19 516002 2 6,3x50
20 648814 1
21 648813 1
22 648812 1
23 601203 4 10x14x1,0
24 601064 2 1/8”
25 601754 1 BSP 3/8” - 11/16” ORFS
26 10001850 1
27 501043 2 M6x12 12.9
28 503065 2 NL6
29 503075 1 NL10 sp
30 501089 1 M10x25 12.9
31 601752 1 BSP -04/ ORFS -06
32 601750 1 BSP 1/4” - 9/16” ORFS

2. Delimbing unit
Spare part manual

Structure
10001682
Pos. Part no. Quantity Description Specification

Shaft
Threaded ring
Screw
Washer
Washer
Arm
Screw
Grease nipple
Plug
Hydraulic cylinder
Shaft
Adapter
Grease nipple
Bonded seal
Adapter
Shim
Shim
Adapter
Cotter pin
Hydraulic hose
Hydraulic hose
Grease hose
Copper seal
Banjo screw
Adapter
Protection
Screw
Washer
Washer
Screw
Adapter
Adapter



Log Max 5000V

30Ver. 2.1

1

2

3

1.2

1.3

1.1

2. Delimbing unit
Spare part manual

Hydraulic cylinder



Log Max 5000V

31 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000849 1
1.1 10000848 1
1.2 510007 1 GE30HO-2RS
1.3 517240 1 SGH 47
2 510007 1 GE30HO-2RS
3 517240 1 SGH 47

2. Delimbing unit
Spare part manual

Structure
10000326
Pos. Part no. Quantity Description Specification

Rod kit
Seal kit
Spherical bushing
Circlip
Spherical bushing
Circlip



Log Max 5000V

32Ver. 2.1

2

1 3

2. Delimbing unit
Spare part manual

Protection



Log Max 5000V

33 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001033 1
2 500077 1 M10x70 8.8 FZB
3 502055 1 M10

2. Delimbing unit
Spare part manual

Structure
10001814
Pos. Part no. Quantity Description Specification

Protection
Screw
Nut



Log Max 5000V

34Ver. 2.1

2

1

3

4

6
5

2. Delimbing unit
Spare part manual

Delimbing unit



Log Max 5000V

35 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 035032 1
2 035033 1
3 10001360 1
4 10001361 1
5 505083 8 M10x20 10.9
6 503075 8 NL10 sp

2. Delimbing unit
Spare part manual

Structure
10001822
Pos. Part no. Quantity Description Specification

Delimbing knife
Delimbing knife
Protection
Protection
Screw
Washer



Log Max 5000V

36Ver. 2.1

3, 5

1, 4

1, 4

2

2. Delimbing unit
Spare part manual

Right delimbing knife



Log Max 5000V

37 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 512024 2
2 625000 1 1/8”
3 519010 L = 0,5m
4 603
5 406

2. Delimbing unit
Spare part manual

Structure
035032
Pos. Part no. Quantity Description Specification

Bushing
Grease nipple
Protection strip
Glue
Glue



Log Max 5000V

38Ver. 2.1

3, 5

1, 4

1, 4

2

2. Delimbing unit
Spare part manual

Right delimbing knife



Log Max 5000V

39 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 512024 2
2 625000 1 1/8”
3 519010 L = 0,5m
4 603
5 406

2. Delimbing unit
Spare part manual

Structure
035033
Pos. Part no. Quantity Description Specification

Bushing
Grease nipple
Protection strip
Glue
Glue



Log Max 5000V

40Ver. 2.1

1, 4

2

1, 4

3, 5

3, 5

2. Delimbing unit
Spare part manual

Lower delimbing knife



Log Max 5000V

41 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 512024 2
2 625000 1 1/8”
3 519010 L = 0,43m
4 603
5 406

2. Delimbing unit
Spare part manual

Structure
10001671
Pos. Part no. Quantity Description Specification

Bushing
Grease nipple
Protective strip
Glue
Glue



Log Max 5000V

42Ver. 2.1

7

4

2

3

4

2

3

6.1

6

9.1

9

4

8

9.1

9

4

1

5.2

5.35.1

5

5.2

5.3

2. Delimbing unit
Spare part manual

Manifold, standard, lower delimbing knife



Log Max 5000V

43 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 501032 4 M5x35 12.9
2 519055 2 7x7,5
3 601000 2 G 1/8"
4 601001 4 G 1/4"
5 612031 1
5.1 4
5.2 613076 2
5.3 1
6 612105 1
6.1 1
7 613024 1 M8x1,0
8 619057 2 12,42x1,78
9 617033 2 190 bar
9.1 540043 1 15,6x1,78 EPDM 70

2. Delimbing unit
Spare part manual

Structure
022996
Pos. Part no. Quantity Description Specification

Screw
Expander plug
Hex plug
Hex plug
Valve
O-ring
Solenoid
Plastic nut
Plug
Seal kit
Orifice
O-ring
Relief valve
O-ring



Log Max 5000V

44Ver. 2.1

2

1

2. Delimbing unit
Spare part manual

Manifold, prop. control, lower delimbing knife



Log Max 5000V

45 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 022995 1
2 601263 1 1/4”

2. Delimbing unit
Spare part manual

Structure
10002697
Pos. Part no. Quantity Description Specification

Manifold
Test point



Log Max 5000V

46Ver. 2.1

1

5

5.2

5.3

5.1

5.2
5.3

4

11.1
11

7

4

6

4

2
3

11.1

11

3

2

8.1

8

10

9.1

9

2. Delimbing unit
Spare part manual

Manifold, prop. control, lower delimbing knife



Log Max 5000V

47 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 501032 4 M5x35 12.9
2 519055 2 7x7,5
3 601000 2 G 1/8"
4 601001 3 G 1/4"
5 612031 1
5.1 4
5.2 613076 2
5.3 2
6 613024 1 M8x1,0
7 619057 2 12,42x1,78
8 1
8.1 1
9 612068 1
9.1 620363 1
10 612069 1
11 617033 2 190 bar
11.1 540043 1 15,6x1,78 70 Shore EPDM

2. Delimbing unit
Spare part manual

Structure
022995
Pos. Part no. Quantity Description Specification

Screw
Expander plug
Hex plug
Hex plug
Valve
O-ring
Solenoid
Plastic nut
Orifice
O-ring
Pressure reducing valve
Seal kit
Preasure reducing valve
Seal kit
Solenoid
Relief valve
O-ring



Log Max 5000V

48Ver. 2.1

2. Delimbing unit
Spare part manual



Log Max 5000V

49 Ver. 2.1

3. Feeding unit
Spare part manual

3. Feeding unit



Log Max 5000V

50Ver. 2.1

10
11

18

45
33

31

43
44

42
14

12
15

1217

12

16

11

18

25

11
26

2423
22

29
22

28
24

23
22

27

2423
22

30

32
33 31

37

38
39

19
20 21

112640294030
41

41

40
27

40
28

11
25

75
6

65

35

34
36

13

14

713

15

9
8

3

1

2

6
5

74

6
5

713

16

13
17

35
34

36

S5BS5B
S5B

S5B

S5B

S5B

S5B
S5B

S5B

S5B

S5B

S5B
S5B

S5B

S5B

S5B

S5B
S5B

S5B
S5B

S5B

S5B

A43

A43
B43

B41

A42

B42

DR2

DR1

S3A

S3B

S2A

S2B

B43

B41

A42
B42

DR2

DR1

S3A

S3B

S2A

S2B

3. Feeding unit
Spare part manual

Feeding unit



Log Max 5000V

51 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001524 1
2 10001522 1
3 10001668 2
4 018986 2
5 011805 4
6 625000 4 1/8"
7 516001 4 5x32
8 503060 4 NL12
9 500090 4 M12x25 8.8 FZB
10 10001792 1
11 601754 5 BSP 3/8"-11/16" ORFS
12 601753 3 BSP -06/ORFS -04 
13 601750 4 BSP 1/4"-9/16" ORFS
14 648805 1
15 648804 1
16 648803 1
17 648802 1
18 648801 1
19 012845 2
20 503073 4 NL6 sp
21 500024 4 M6x20 8.8 FZB
22 601759 4 BSP -08/ORFS -10
23 013805 3
24 601103 3 1/2"
25 648811 1
26 648808 1
27 648810 1
28 648809 1
29 648807 1
30 648806 1
31 016465 2
32 501072 1 M8x35 12.9
33 503055 2 NL8

3. Feeding unit
Spare part manual

Structure
10001778
Pos. Part no. Quantity Description Specification

Feed roller arm
Feed roller arm
Protection
Hydraulic cylinder
Shaft
Grease nipple
Cotter pin
Washer
Screw
Accumulator
Adapter
Adapter
Adapter
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Rubber damper
Washer
Screw
Adapter
Adapter
Bonded seal
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Clamp
Screw
Washer



Log Max 5000V

52Ver. 2.1

10
11

18

45
33

31

43
44

42
14

12
15

1217

12

16

11

18

25

11
26

2423
22

29
22

28
24

23
22

27

2423
22

30

32
33 31

37

38
39

19
20 21

112640294030
41

41

40
27

40
28

11
25

75
6

65

35

34
36

13

14

713

15

9
8

3

1

2

6
5

74

6
5

713

16

13
17

35
34

36

S5BS5B
S5B

S5B

S5B

S5B

S5B
S5B

S5B

S5B

S5B

S5B
S5B

S5B

S5B

S5B

S5B
S5B

S5B
S5B

S5B

S5B

A43

A43
B43

B41

A42

B42

DR2

DR1

S3A

S3B

S2A

S2B

B43

B41

A42
B42

DR2

DR1

S3A

S3B

S2A

S2B

3. Feeding unit
Spare part manual



Log Max 5000V

53 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
34 10002028 2
35 500077 2 M10x70 8.8 FZB
36 502055 2 M10
37 615051 2"
38 507024 2 52x65x0,5
39 507025 2 56x89x1
40 10001293 4 BSP -12/ ORFS -10
41 503063 20 NL16
42 601756 1 BSP -04/ORFS -04 
43 601102 1 3/8"
44 602052 1 3/8" -  1/4"
45 501074 1 M8x45 12.9

3. Feeding unit
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Protection
Screw
Nut
Hose protection
Shim
Shim
Adapter
Washer
Adapter
Bonded seal
Adapter
Screw



Log Max 5000V

54Ver. 2.1

1, 3

1, 32

3. Feeding unit
Spare part manual

Right feed roller arm



Log Max 5000V

55 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 512024 2
2 625000 1 1/8”
3 603

3. Feeding unit
Spare part manual

Structure
10001524
Pos. Part no. Quantity Description Specification

Bushing
Grease nipple
Glue



Log Max 5000V

56Ver. 2.1

3, 2

1

3, 2

3. Feeding unit
Spare part manual

Left feed roller arm



Log Max 5000V

57 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1.1 625000 1 1/8”
1.2 603
1.3 512024 2

3. Feeding unit
Spare part manual

Structure
10001522
Pos. Part no. Quantity Description Specification

Grease nipple
Glue
Bushing



Log Max 5000V

58Ver. 2.1

3 2

1.1

1.3
1.2

1

3. Feeding unit
Spare part manual

Hydraulic cylinder



Log Max 5000V

59 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000242 1
1.1 10000241 1
1.2 10000240 1 GE25LO
1.3 517236 1 SGH 42
2 10000240 1 GE25LO
3 517236 1 SGH 42

3. Feeding unit
Spare part manual

Structure
018986
Pos. Part no. Quantity Description Specification

Rod kit
Seal kit
Spherical bushing
Circlip
Spherical bushing
Circlip



Log Max 5000V

60Ver. 2.1

1

2

3. Feeding unit
Spare part manual

Feed roller motors, 470 cc



Log Max 5000V

61 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001837 2
2 500131 20 M16x40 8.8 FZB

3. Feeding unit
Spare part manual

Structure
10002032
Pos. Part no. Quantity Description Specification

Hydraulic motor
Screw



Log Max 5000V

62Ver. 2.1

1

2

3. Feeding unit
Spare part manual

Feed roller motors, 565 cc



Log Max 5000V

63 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001836 2
2 500131 20 M16x40 8.8 FZB

3. Feeding unit
Spare part manual

Structure
10002033
Pos. Part no. Quantity Description Specification

Hydraulic motor
Screw



Log Max 5000V

64Ver. 2.1

1

2

3. Feeding unit
Spare part manual

Feed roller motors, 620 cc



Log Max 5000V

65 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001835 2
2 500131 20 M16x40 8.8 FZB

3. Feeding unit
Spare part manual

Structure
10002034
Pos. Part no. Quantity Description Specification

Hydraulic motor
Screw



Log Max 5000V

66Ver. 2.1

3

1.1

1

2

3. Feeding unit
Spare part manual

Feed roller motors, 560 cc



Log Max 5000V

67 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 609145 2
1.1 537010 10 M14x1.5
2 10002278 2
3 500132 20 M16x45 8.8 FZB

3. Feeding unit
Spare part manual

Structure
10002150
Pos. Part no. Quantity Description Specification

Hydraulic motor
Wheel nut
Shim
Screw



Log Max 5000V

68Ver. 2.1

2

1.1

1

3

3. Feeding unit
Spare part manual

Feed roller motors, 625 cc



Log Max 5000V

69 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 609146 2
1.1 537010 10 M14x1.5
2 10002278 2
3 500132 20 M16x45 8.8 FZB

3. Feeding unit
Spare part manual

Structure
10002151
Pos. Part no. Quantity Description Specification

Hydraulic motor
Wheel nut
Shim
Screw



Log Max 5000V

70Ver. 2.1

1

1.1

3. Feeding unit
Spare part manual

Feed roller, Hard Grip



Log Max 5000V

71 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 035095 2
1.1 016872 36

3. Feeding unit
Spare part manual

Structure
033592
Pos. Part no. Quantity Description Specification

Feed roller
Bar



Log Max 5000V

72Ver. 2.1

1.1

1

3. Feeding unit
Spare part manual

Feed roller, Soft Grip



Log Max 5000V

73 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 035094 2
1.1 016636 36

3. Feeding unit
Spare part manual

Structure
033582
Pos. Part no. Quantity Description Specification

Feed roller
Bar



Log Max 5000V

74Ver. 2.1

1

1.1

3. Feeding unit
Spare part manual

Feed roller, Eucalyptus



Log Max 5000V

75 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 037047 2
1.1 010039 19

3. Feeding unit
Spare part manual

Structure
033559
Pos. Part no. Quantity Description Specification

Feed roller
Bar



Log Max 5000V

76Ver. 2.1

3
2

1

1
2

3

3. Feeding unit
Spare part manual

Tie rod protection



Log Max 5000V

77 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001670 2
2 503063 8 NL16
3 500133 8 M16x50 8.8 FZB

3. Feeding unit
Spare part manual

Structure
10001855
Pos. Part no. Quantity Description Specification

Protection
Washer
Screw



Log Max 5000V

78Ver. 2.1

3. Feeding unit
Spare part manual



Log Max 5000V

79 Ver. 2.1

4. Measuring
Spare part manual

4. Measuring



Log Max 5000V

80Ver. 2.1

21
1514

17
22 24

23

25
23

16
19

22

6
7

8

20
11

9

10
21

18

2
26

27
28

12

18
15

14

20
13

1

16

19

3

5 4

S5B

S5B
S5B

S5B

S5B
S5B

S5B

S5B

S5B

S5B

S5B

S5B

A

A

B

B

20

20

B51

B51

DR

DR

PM3

PM3

4. Measuring
Spare part manual

Measuring unit



Log Max 5000V

81 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 518130 1
2 518132 1
3 10000097 1
4 502056 1 M12
5 503009 1 12x22x2 FZB
6 018421 1
7 503055 1 NL8
8 501070 1 M8x25 12.9
9 610201 1
10 602013 1 BSP -06
11 601749 1 BSP 1/8” - 9/16” ORFS
12 10001169 1
13 10001589 1
14 601102 2 3/8”
15 601032 2 BSP -06
16 601750 2 BSP 1/4” - 9/16” ORFS
17 601752 1 BSP -04/ ORFS -06
18 648863 1
19 648864 1
20 648865 1
21 648866 1
22 648867 1
23 648868 1
24 601756 1 BSP -04/ ORFS -04
25 601753 1 BSP -06/ ORFS -04
26 507053 1 32x45x1,0
27 507052 1 32x45x0,5
28 507049 1 32x45x0,3

4. Measuring
Spare part manual

Structure
10001430
Pos. Part no. Quantity Description Specification

Shaft
Shaft
Shaft
Nut
Washer
Clamp
Washer
Screw
Accumulator
Adapter
Adapter
Wheel rim
Hydraulic cylinder
Bonded seal
Adapter
Adapter
Adapter
Hydraulic hose
Hydraulic hose
Grease hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Adapter
Adapter
Shim
Shim
Shim



Log Max 5000V

82Ver. 2.1

1
2

3.4

3.1

3.2

3.3

3

4. Measuring
Spare part manual

Hydraulic cylinder



Log Max 5000V

83 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 510003 1 GE15-ES
2 10000518 1 SGH 26
3 10001604 1
3.1 10001603 1
3.2 510003 1 GE15-ES
3.3 10000518 1 SGH 26
3.4 625004 1 M6

4. Measuring
Spare part manual

Structure
10001589
Pos. Part no. Quantity Description Specification

Spherical bushing
Circlip
Rod kit
Seal kit
Spherical bushing
Circlip
Grease nipple



Log Max 5000V

84Ver. 2.1

14
13

15
1, 27

26
10

12
9

8 19
5 2

24

17
16

5
21

4
11

18
3

2223

6
7

1.1, 1.2

20

26, 28

25

26

4. Measuring
Spare part manual

Measuring wheel arm, Log Mate 510, Forester



Log Max 5000V

85 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001178 1
1.1 10001356 2 30x25
1.2 603
2 017373 1
3 017372 1
4 10001858 1
5 10001232 2 35x62x18
6 503066 6 NL5
7 501029 6 M5x20 12.9
8 517215 1 SGH 23
9 540014 1 17,1x1,6
10 526041 1 1,6x20x33,2
11 546008 1 31x42x8
12 401382 1
13 018876 1
14 517249 1 SGH 56
15 543076 1 48x3,5
16 501070 6 M8x25 12.9
17 503055 6 NL8
18 10001306 1
19 10001305 1
20 601754 1 BSP 3/8"-11/16" ORFS
21 10001434 1
22 503067 1 NL4
23 501015 1 M4x16 12.9
24 10001441 1
25 015113 1
26 672937-5 1
27 522111
28 270

4. Measuring
Spare part manual

Structure
10001429
Pos. Part no. Quantity Description Specification

Measuring wheel arm
Bushing
Glue
Hub
Cap
Threaded ring
Roller bearing
Washer
Screw
Circlip
O-ring
Spring
Seal ring
Sensor
Cap
Circlip
O-ring
Screw
Washer
Seal ring
Seal ring
Adapter
Spacer
Washer
Screw
Spacer
Seal
Cable
Grease
Glue



Log Max 5000V

86Ver. 2.1

25

26

20

1.1, 1.2

15

13
14

1

10
27

12 9
8

5
19

2

5
18

21
4

22
23

11 24

17
16

3
6

7

4. Measuring
Spare part manual

Measuring wheel arm, Interface



Log Max 5000V

87 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001178 1
1.1 10001356 2 30x25
1.2 603
2 017373 1
3 017372 1
4 10001858 1
5 10001232 2 35x62x18
6 503066 6 NL5
7 501029 6 M5x20 12.9
8 517215 1 SGH 23
9 540014 1 17,1x1,6
10 526041 1 1,6x20x33,2
11 546008 1 31x42x8
12 401382 1
13 018876 1
14 517249 1 SGH 56
15 543075 1 48x3
16 501070 6 M8x25 12.9
17 503055 6 NL8
18 10001306 1
19 10001305 1
20 601754 1 BSP 3/8” - 11/16” ORFS
21 10001434 1
22 503067 1 NL4
23 501015 1 M4x16 12.9
24 10001441 1
25 015113 1
26 648862 1
27 672956 1
28 522111

4. Measuring
Spare part manual

Structure
10001860
Pos. Part no. Quantity Description Specification

Measuring wheel arm
Bushing
Glue
Hub
Cap
Threaded ring
Roller bearing
Washer
Screw
Circlip
O-ring
Spring
Seal ring
Sensor
Cap
Circlip
O-ring
Screw
Washer
Seal ring
Seal ring
Adapter
Spacer
Washer
Screw
Spacer
Seal
Hose
Cable
Grease



Log Max 5000V

88Ver. 2.1

7

4

3

2

1

5
6

4

3

1

5
6

2

8
9

4. Measuring
Spare part manual

Diameter measuring



Log Max 5000V

89 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 401267 2
2 017704 4
3 503060 4 NL12
4 501119 4 M12x100 12.9
5 10002077 2
6 10000364 2
7 10002652 1
8 503007 2 BRB 10x18x2 FZB
9 502055 2 M10

4. Measuring
Spare part manual

Structure
10001859
Pos. Part no. Quantity Description Specification

Encoder
Spacer
Washer
Screw
Spacer
Seal ring
Cover
Washer
Nut



Log Max 5000V

90Ver. 2.1

3.2

3.1

3.3

2.2

1.1

1.2

3.4

1

2.1

2

3

4. Measuring
Spare part manual

Four point measuring, LM510



Log Max 5000V

91 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000397 1
1.1 10002138 1
1.2 543053 1
2 672942-5 1
2.1 402580 1
2.2 10002611 1
3 672943-5 1
3.1 543020 1
3.2 615026 L=800mm
3.3 402316 1
3.4 554139 1

4. Measuring
Spare part manual

Structure
10002049
Pos. Part no. Quantity Description Specification

Encoder
Shaft coupling
O-ring
Cable
Cable
Connector
Cable
Seal ring
Protective hose
Connector
Cable



Log Max 5000V

92Ver. 2.1

1

2.1
2.2

2

1.1

1.2

2.3

4. Measuring
Spare part manual

Four point measuring, Interface



Log Max 5000V

93 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000397 1
1.1 10002138 1
1.2 543053 1 10x1,5
2 672942-IF 1
2.1 401386
2.2 615026 Ø10x6,2 L=900 mm
2.3 543020 1 4x3

4. Measuring
Spare part manual

Structure
10002050
Pos. Part no. Quantity Description Specification

Encoder
Shaft coupling
O-ring
Cable
Cable
Protective hose
Seal ring



Log Max 5000V

94Ver. 2.1

1.1

1.2

1

2.1

2.2

2.3

2.4

2

4. Measuring
Spare part manual

Four point measuring, Dasa Forester



Log Max 5000V

95 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000397 1
1.1 10002138 1
1.2 543053 1 10x1,5
2 672942-F 1
2.1 401386
2.2 615026 Ø10x6,2
2.3 402315 1
2.4 543020 1 4x3

4. Measuring
Spare part manual

Structure
10002579
Pos. Part no. Quantity Description Specification

Encoder
Shaft coupling
O-ring
Cable
Cable
Protective hose
Connector
Seal ring



Log Max 5000V

96Ver. 2.1

4. Measuring
Spare part manual



Log Max 5000V

97 Ver. 2.1

5. Felling unit
Spare part manual

5. Felling unit



Log Max 5000V

98Ver. 2.1

109

30

3

14
15

16

17

6 1
2

8
26

27
28

29 11 12 13

19
21 20 18 21 20

1534

27

35

32

31

36

33

5

5

1225

24

22

4

7

9
10

23

4
37

22

23

37

S5B S5B

S5B

S5B

A33

A33

B3

B3

5. Felling unit
Spare part manual

Felling unit, assembly



Log Max 5000V

99 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 507024 1 52x65x0,5
2 507025 1 56x89x1
3 018995 1
4 601750 2 BSP 1/4” - 9/16” ORFS
5 601753 2 BSP -06/ ORFS -04
6 10001472 1
7 10001204 1
8 10001205 1
9 10001206 2
10 502705 2 M10
11 10001380 1
12 503057 3 NL10
13 500070 2 M10x35 8.8 FZB
14 013872 1
15 503060 5 NL12
16 500091 1 M12x30 8.8 FZB
17 601003 1 1/2”
18 013645 1
19 012845 2
20 500022 8 M6x14 8.8 FZB
21 503073 8 NL6 sp
22 648820 1
23 648819 1
24 013051 1
25 500075 1 M10x60 8.8 FZB
26 016465 1
27 503055 3 NL8
28 501072 1 M8x35 12.9
29 615049 3/4”
30 519178 1
31 10002008 1
32 10002014 1
33 10002016 1

5. Felling unit
Spare part manual

Structure
10001815
Pos. Part no. Quantity Description Specification

Shim
Shim
Hydraulic cylinder
Adapter
Adapter
Shaft
Shaft
Shaft
Washer
Nut
Protective bar
Washer
Screw
Lock washer
Washer
Screw
Hex plug
Plate
Rubber damper
Screw
Washer
Hydraulic hose
Hydraulic hose
Cover
Screw
Clamp
Washer
Screw
Hose cover
Decal
Bracket
Bracket
Lock shaft



Log Max 5000V

100Ver. 2.1

109

30

3

14
15

16

17

6 1
2

8
26

27
28

29 11 12 13

19
21 20 18 21 20

1534

27

35

32

31

36

33

5

5

1225

24

22

4

7

9
10

23

4
37

22

23

37

S5B S5B

S5B

S5B

A33

A33

B3

B3

5. Felling unit
Spare part manual



Log Max 5000V

101 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
34 501109 4 M12x30 12.9
35 501068 2 M8x20 12.9
36 521008 1
37 625000 2 1/8”

5. Felling unit
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Screw
Screw
Ring pin
Grease nipple



Log Max 5000V

102Ver. 2.1

1

2
3

1.1

1.2

1.3

5. Felling unit
Spare part manual

Hydraulic cylinder



Log Max 5000V

103 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000261 1
1.1 10000241 1
1.2 510008 1 GE30-ES
1.3 517240 1 SGH 47
2 510008 1 GE30-ES
3 517240 1 SGH 47

5. Felling unit
Spare part manual

Structure
018995
Pos. Part no. Quantity Description Specification

Rod kit
Seal kit
Spherical bushing
Circlip
Spherical bushing
Circlip



Log Max 5000V

104Ver. 2.1

3, 2

1

3, 2

5. Felling unit
Spare part manual

Felling link, standard



Log Max 5000V

105 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 625000 1 1/8”
2 603
3 512024 2 50x40

5. Felling unit
Spare part manual

Structure
10001202
Pos. Part no. Quantity Description Specification

Grease nipple
Glue
Bushing



Log Max 5000V

106Ver. 2.1

2

1, 3

1, 3

5. Felling unit
Spare part manual

Felling link, reinforced



Log Max 5000V

107 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 512024 2 50x40
2 625000 1 1/8"
3 603

5. Felling unit
Spare part manual

Structure
10001878
Pos. Part no. Quantity Description Specification

Bushing
Grease nipple
Glue



Log Max 5000V

108Ver. 2.1

5. Felling unit
Spare part manual



Log Max 5000V

109 Ver. 2.1

6. Saw unit
Spare part manual

6. Saw unit



Log Max 5000V

110Ver. 2.1

53

37
29

32 31 33
60

61

33
31

32

9
1017

16
7
8

17
18

35342956

1

52

29

55

36

51

13
47

46 48

50 61 50
2

45
23

14
44
43

15

29
55

29

58 29
57

29
54

617
24

3
23
22

195

22
23

4

29
56

29
54

41
42

39 36

51

40

40

52

28

59
29
58

27

28

59

29

57
30
26

11

12

25
26

28
60

29
53

20
21

49

38

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

T4

PSAW

PS1
DR4DR

PCT1

DR1

PS1

DR
T

PCT1

F

T4

E

PSAWA

DR1

DR4

E

F

A

S5BT

6. Saw unit
Spare part manual

Saw unit, 318 F11-19IP



Log Max 5000V

111 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000820 1
2 10000361 1
3 10000764 1
4 017909 1
5 016296 1
6 017630 1
7 017905 1
8 K5081000 1
9 10000821 1
10 10000370 1
11 017791 1
12 018537 1
13 10000783 1
14 10001543 1
15 018216 1
16 501049 1 M6x30 12.9
17 503065 6 NL6
18 501053 1 M6x50 12.9
19 502705 1 M16
20 503063 1 NL16
21 502706 1 M16 FZB
22 501087 6 M10x20 12.9
23 503057 8 NL10
24 501045 4 M6x16 12.9
25 501077 2 M8x60 12.9
26 503055 4 NL8
27 601263 1 1/4”
28 601750 3 BSP 1/4” - 9/16” ORFS
29 601754 12 BSP 3/8” - 11/16” ORFS
30 501070 2 M8x25 12.9
31 602083 2 1/8”
32 601100 2 1/8”
33 601749 2 BSP 1/8” - 9/16” ORFS

6. Saw unit
Spare part manual

Structure
10001557
Pos. Part no. Quantity Description Specification

Saw unit
Mechanical stop
Pin
Hydraulic cylinder
Protection
Hose cover
Sensor housing
Sensor
Bracket
Sensor
Bracket
Manifold
Bracket
Bracket
Manifold
Screw
Washer
Screw
Nut
Washer
Nut
Screw
Washer
Screw
Screw
Washer
Test point
Adapter
Adapter
Screw
Adapter
Bonded seal
Adapter



Log Max 5000V

112Ver. 2.1

53

37
29

32 31 33
60

61

33
31

32

9
1017

16
7
8

17
18

35342956

1

52

29

55

36

51

13
47

46 48

50 61 50
2

45
23

14
44
43

15

29
55

29

58 29
57

29
54

617
24

3
23
22

195

22
23

4

29
56

29
54

41
42

39 36

51

40

40

52

28

59
29
58

27

28

59

29

57
30
26

11

12

25
26

28
60

29
53

20
21

49

38

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

T4

PSAW

PS1
DR4DR

PCT1

DR1

PS1

DR
T

PCT1

F

T4

E

PSAWA

DR1

DR4

E

F

A

S5BT

6. Saw unit
Spare part manual



Log Max 5000V

113 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
34 602051 1 BSP -06
35 601102 1 3/8”
36 601762 2 BSP -12/ ORFS -12
37 601726 1 ORFS -06
38 10002529 1 BSP -12/ ORFS -12
39 601001 2 1/4”
40 519171 2
41 613038 1 NG4
42 501028 4 M5x16 12.9
43 503075 1 NL10 sp
44 500068 1 M10x25 8.8 FZB
45 501089 2 M10x25 12.9
46 501013 1 M4x10 12.9
47 503067 1 NL4
48 501016 1 M4x20 12.9
49 601064 1 1/8”
50 601203 2 10x14x1,0
51 648841 1
52 648842 1
53 648843 1
54 648844 1
55 648845 1
56 648846 1
57 648847 1
58 648848 1
59 648849 1
60 648850 1
61 648851 1

6. Saw unit
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Adapter
Bonded seal
Adapter
Adapter
Adapter
Hex plug
Decal
Blanking plate
Screw
Washer
Screw
Screw
Screw
Washer
Screw
Banjo screw
Copper seal
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Grease hose



Log Max 5000V

114Ver. 2.1

1

4

3

2

5

6

6. Saw unit
Spare part manual

Saw unit, 318 F11-19 IP



Log Max 5000V

115 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000819 1
2 10001886 1
3 501078 10 M8x65 12.9
4 503055 10 NL8
5 018097 4
6 501113 4 M12x50 12.9

6. Saw unit
Spare part manual

Structure
10000820
Pos. Part no. Quantity Description Specification

Saw unit
Hydraulic motor
Screw
Washer
Sleeve
Screw



Log Max 5000V

116Ver. 2.1

2

1

3

5

4

6. Saw unit
Spare part manual

Saw unit



Log Max 5000V

117 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000818 1
2 10001423 1
3 10000816 1
4 501090 6 M10x30 12.9
5 503057 6 NL10

6. Saw unit
Spare part manual

Structure
10000819
Pos. Part no. Quantity Description Specification

Saw bar bracket
Bearing unit
Saw bar holder
Screw
Washer



Log Max 5000V

118Ver. 2.1

1

2

3

13

6

12 9

10

11, 14

7

5
4

5

8

5

6. Saw unit
Spare part manual

Saw bar holder



Log Max 5000V

119 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000808 1
2 10000809 1
3 10000810 1
4 018763 2
5 503060 5 NL12
6 501072 2 M8x35 12.9
7 10001628 2 M12x75 10.9 OBH
8 10000823 1 M12x30 10.9 OBH
9 10000923 1
10 10000916 1
11 10000924 2 M6x16 10.9
12 10001595 2 6,2x12 t=2
13 503055 2 NL8
14 243

6. Saw unit
Spare part manual

Structure
10000816
Pos. Part no. Quantity Description Specification

Plate
Middle section
Middle section
Guide pin
Washer
Screw
Screw
Screw
Rubber cover
Plate
Screw
Washer
Washer
Glue



Log Max 5000V

120Ver. 2.1

13

3

12

1

2

8

7

11

11

4

14

15

9

6

5

8

10

6. Saw unit
Spare part manual

Hydraulic motor



Log Max 5000V

121 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001841 1
2 017904 1
3 017907 1
4 017896 1
5 017897 1
6 549105 1 z=13
7 500045 8 M8x25 8.8 FZB
8 503055 9 NL8
9 515032 4 Ø6 L=16
10 501073 1 M8x40 12.9
11 543062 2 99,1x5,7
12 601104 1 3/4”
13 543165 1 18,77x1,78
14 549211 1 25 - 1,0
15 549210 1 25 - 0,5

6. Saw unit
Spare part manual

Structure
10001886
Pos. Part no. Quantity Description Specification

Hydraulic motor
Holder
Adapter
Carrier
Chain catcher
Sprocket
Screw
Washer
Cylindric pin
Screw
O-ring
Bonded seal
O-ring
Shim
Shim



Log Max 5000V

122Ver. 2.1

1

2.2

2

2.1

3.1

3

6. Saw unit
Spare part manual

Hydraulic motor



Log Max 5000V

123 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 554077 1
2 554232 1
2.1 517245 1 SGH 52
2.2 554030 1
3 611123 1
3.1 10000245 1

6. Saw unit
Spare part manual

Structure
10001841
Pos. Part no. Quantity Description Specification

Key
Seal kit
Circlip
Seal
Plug
Seal



Log Max 5000V

124Ver. 2.1

48

51

17

32

17

52
33
51 37

47

27

17

54
33

50

30 29
31

5530

29
31

56

9
10

1514

44

49

7

8
15
16

1

17
55

27

24
25

26

12 17
54

27
53

11

25
28

34

36

35

22

39

22

38

37
48

36
35

22
37

4739

46
564645

13
42 41

432

61523

3

22
21

18

5
22
21

4
19
20
17
52

17
50

40

53

57
49

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B
S5B

S5B

S5B

S5B

S5B

S5B

PSAW

PSAW

T4

T4

DR

DR

B1

B1

A1

A1

B

B

PS1

DR1

DR1

PCT1

T

T

S5B

S5BPCT1

PS1

6. Saw unit
Spare part manual

Saw unit, 318 F12-30



Log Max 5000V

125 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001424 1
2 10000361 1
3 10000764 1
4 017909 1
5 016296 1
6 017630 1
7 017905 1
8 K5081000 1
9 10000821 1
10 10000370 1
11 017791 1
12 018537 1
13 10000783 1
14 501049 1 M6x30 12.9
15 503065 6 NL6
16 501053 1 M6x50 12.9
17 601754 7 BSP 3/8” - 11/16” ORFS
18 502705 1 M16
19 503063 1 NL16
20 502706 1 M16 FZB
21 501087 6 M10x20 12.9
22 503057 18 NL10
23 501045 4 M6x16 12.9
24 501077 2 M8x60 12.9
25 503055 4 NL8
26 601263 1 1/4”
27 601750 3 BSP 1/4” - 9/16” ORFS
28 501070 2 M8x25 12.9
29 602083 2 1/8”
30 601100 2 1/8”
31 601749 2 BSP 1/8” - 9/16” ORFS
32 10000804 1
33 601752 2 BSP -04/ ORFS -06

6. Saw unit
Spare part manual

Structure
10001558
Pos. Part no. Quantity Description Specification

Saw unit
Mechanical stop
Pin
Hydraulic cylinder
Protection
Hose cover
Sensor housing
Sensor
Bracket
Sensor
Bracket
Manifold
Bracket
Screw
Washer
Screw
Adapter
Nut
Washer
Nut
Screw
Washer
Screw
Screw
Washer
Test point
Adapter
Screw
Adapter
Bonded seal
Adapter
Check valve
Adapter



Log Max 5000V

126Ver. 2.1

48

51

17

32

17

52
33
51 37

47

27

17

54
33

50

30 29
31

5530

29
31

56

9
10

1514

44

49

7

8
15
16

1

17
55

27

24
25

26

12 17
54

27
53

11

25
28

34

36

35

22

39

22

38

37
48

36
35

22
37

4739

46
564645

13
42 41

432

61523

3

22
21

18

5
22
21

4
19
20
17
52

17
50

40

53

57
49

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B
S5B

S5B

S5B

S5B

S5B

S5B

PSAW

PSAW

T4

T4

DR

DR

B1

B1

A1

A1

B

B

PS1

DR1

DR1

PCT1

T

T

S5B

S5BPCT1

PS1

6. Saw unit
Spare part manual



Log Max 5000V

127 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
34 022899 1
35 10000280 2
36 543170 2 24,99x3,53
37 601762 3 BSP -12/ ORFS -12
38 501097 4 M10x70 12.9
39 501092 8 M10x40 12.9
40 10002529 1  BSP -12/ORFS -12
41 501013 1 M4x10 12.9
42 503067 1 NL4
43 501016 1 M4x20 12.9
44 601748 1 M18/ ORFS -06
45 601701 1 1/8”
46 601203 2 10x14x1,0
47 648832 1
48 648833 1
49 648834 1
50 648835 1
51 648836 1
52 648837 1
53 648838 1
54 648839 1
55 648840 1
56 648851 1
57 601726 1 ORFS -06

6. Saw unit
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Manifold
Flange
O-ring
Adapter
Screw
Screw
Adapter
Screw
Washer
Screw
Adapter
Banjo screw
Copper seal
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Grease hose
Adapter



Log Max 5000V

128Ver. 2.1

4

3

2

1

6

5

6. Saw unit
Spare part manual

Saw unit



Log Max 5000V

129 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001410 1
2 10000839 1
3 501113 4 M12x50 12.9
4 018097 4
5 501078 10 M8x65 12.9
6 503055 10 NL8

6. Saw unit
Spare part manual

Structure
10001424
Pos. Part no. Quantity Description Specification

Saw unit
Hydraulic motor
Screw
Sleeve
Screw
Washer



Log Max 5000V

130Ver. 2.1

2

1

3

5

4

6. Saw unit
Spare part manual

Saw unit



Log Max 5000V

131 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000818 1
2 10001423 1
3 10001405 1
4 501090 6 M10x30 12.9
5 503057 6 NL10

6. Saw unit
Spare part manual

Structure
10001410
Pos. Part no. Quantity Description Specification

Saw bar holder
Bearing unit
Saw bar bracket
Screw
Washer



Log Max 5000V

132Ver. 2.1

6

13

3

2

12 9

10

11, 14

1

5

4

5

8

5

7

6. Saw unit
Spare part manual

Saw bar holder



Log Max 5000V

133 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001408 1
2 10001407 1
3 10001406 1
4 018763 2
5 503060 5 NL12
6 501072 2 M8x35 12.9
7 10001628 2 M12x75 10.9 OBH
8 10000823 1 M12x30 10.9 OBH
9 10000923 1
10 10000916 1
11 10000924 2 M6x16 10.9
12 10001595 2 Ø6,2x12 t=2
13 503055 2 NL8
14 243

6. Saw unit
Spare part manual

Structure
10001405
Pos. Part no. Quantity Description Specification

Plate
Middle section
Middle section
Guide pin
Washer
Screw
Screw
Screw
Rubber cover
Plate
Screw
Washer
Washer
Glue



Log Max 5000V

134Ver. 2.1

1

2

10

10

7

6

3

8

11

12

5

4

7

9

6. Saw unit
Spare part manual

Hydraulic motor



Log Max 5000V

135 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000711 1
2 017904 1
3 017896 1
4 017897 1
5 549123 1
6 500045 8 M8x25 8.8 FZB
7 503055 9 NL8
8 515032 4 Ø6 L=16
9 501073 1 M8x40 12.9
10 543062 2 99,1x5,7
11 549210 1 25 -0.5
12 549211 1 25 -1.0

6. Saw unit
Spare part manual

Structure
10000839
Pos. Part no. Quantity Description Specification

Hydraulic motor
Holder
Carrier
Chain catcher
Sprocket
Screw
Washer
Cylindric pin
Screw
O-ring
Shim
Shim



Log Max 5000V

136Ver. 2.1

2

1.1

1.2

1.3

1

6. Saw unit
Spare part manual

Hydraulic motor



Log Max 5000V

137 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 554283 1
1.1 554238 1
1.2 554278 1
1.3 554282 1
2 554077 1

6. Saw unit
Spare part manual

Structure
10000711
Pos. Part no. Quantity Description Specification

Seal kit
Seal
Spacer
Circlip
Key



Log Max 5000V

138Ver. 2.1

2

7

26

25, 29

5 7
4

27

1716

1

20

14
23

15
11

12

13
24

4
7

27

18, 28

19

3

22

21

10
10

8
9

6.3

6.1
6.2

6.4

6

6. Saw unit
Spare part manual

Saw bar bracket



Log Max 5000V

139 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001409 1
2 10001411 1
3 017895 1
4 017903 2
5 018221 1
6 018849 2
6.1 526036 1
6.2 540036 1 Ø7,66x1,78 NBR 70
6.3 018847 1
6.4 018848 1
7 503055 4 NL8
8 554194 2 Ø25,2/20,1
9 554195 2
10 543089 4 Ø20,2x3
11 543087 1 6,02x2,62
12 554248 1
13 617047 1 1/8”
14 554249 1
15 526033 1
16 543084 1 8,1x1,6
17 540009 1 12,1x1,6
18 602122 1 M12x1,5
19 10001639 2
20 601001 1 1/4”
21 501111 4 M12x40 12.9
22 503060 4 NL12
23 601200 1 13x19x1,5
24 526037 1
25 10001412 2 6x6x25
26 501067 2 M8x16 12.9
27 625000 2 1/8”
28 542
29 603

6. Saw unit
Spare part manual

Structure
10000818
Pos. Part no. Quantity Description Specification

Saw bar bracket
Cap
Bracket
Stop screw
Bleeder plug
Piston
Spring
O-ring
Piston
Piston
Washer
Support ring
Scraper
O-ring
O-ring
Piston
Check valve
Plug
Spring
O-ring
O-ring
Plug
Seal
Hex plug
Screw
Washer
Copper seal
Spring
Wedge
Screw
Grease nipple
Glue
Glue



Log Max 5000V

140Ver. 2.1

10

9

2, 14

7

5

6

6

6

8

4

13, 14, 16

1

12

8

3

11

6. Saw unit
Spare part manual

Bearing unit



Log Max 5000V

141 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000813 1
2 10000814 1
3 017884 1
4 508100 1
5 635221 1
6 10001436 3 115x122,5x3,2
7 543061 1 139,5x3,0
8 543038 2 180x3
9 501072 5 M8x35 12.9
10 501043 6 M6x12 12.9
11 601000 1 1/8”
12 617046 1 1/8”
13 514050 1 10x4,6
14 7063
15 542
16 603
17 SKF LGLT2

6. Saw unit
Spare part manual

Structure
10001423
Pos. Part no. Quantity Description Specification

Bearing unit
Flange
Flange
Ball bearing
V-ring
Seal
O-ring
O-ring
Screw
Screw
Hex plug
Check valve
Magnet
Cleaning solution
Glue
Glue
Grease



Log Max 5000V

142Ver. 2.1

1

2

1.2

1.1

6. Saw unit
Spare part manual

Hydraulic cylinder



Log Max 5000V

143 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 620634-KIT 1
1.1 620105 1
1.2 510052 1
2 510052 1

6. Saw unit
Spare part manual

Structure
017909
Pos. Part no. Quantity Description Specification

Rod kit
Seal kit
Spherical bushing
Spherical bushing



Log Max 5000V

144Ver. 2.1

4

5

9

8
7

6
9

1.7
1.7

1.3

1.8

1

3

2

1.4

1.6

1.5

1.2

1.1

S5B

S5B9

9

6. Saw unit
Spare part manual

Chain lubrication, Easy Greasy



Log Max 5000V

145 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 033027 1
1.1 016282 1 M6x45 8.8 FZB
1.2 613062 1 24V
1.3 543012 1 Ø27,6x2,4
1.4 526005 1
1.5 016426 1
1.6 010897 1
1.7 617016 2 RC1
1.8 620302 1
2 500029 4 M6x45 8.8 FZB
3 503065 4 NL6
4 601101 1 1/4"
5 601750 1 BSP 1/4"-9/16" ORFS
6 601749 1 BSP 1/8"- 9/16" ORFS
7 602083 1 1/8"
8 601100 1 1/8"
9 648828 1

6. Saw unit
Spare part manual

Structure
10001821
Pos. Part no. Quantity Description Specification

Pump
Pump housing
Solenoid
O-ring
Spring
Spacer
Piston
Check valve
Filter
Screw
Washer
Bonded seal
Adapter
Adapter
Adapter
Bonded seal
Hydraulic hose



Log Max 5000V

146Ver. 2.1

9

10

2

3

1

8

7

6
5

4

10

11

S5B10

S5B10

6. Saw unit
Spare part manual

Chain lubrication, grease



Log Max 5000V

147 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 016851 1
2 500022 4 M6x14 8.8 FZB
3 503065 4 NL6
4 601749 1 BSP 1/8” - 9/16” ORFS
5 602083 1 1/8”
6 601100 1 1/8”
7 540074 1 17,3x2,4
8 543012 1 27,6x2,4
9 10001834 1 ORFS -04
10 648829 1
11 620302 1

6. Saw unit
Spare part manual

Structure
10001825
Pos. Part no. Quantity Description Specification

Cap
Screw
Washer
Adapter
Adapter
Bonded seal
O-ring
O-ring
Bulkhead
Hydraulic hose
Filter



Log Max 5000V

148Ver. 2.1

6. Saw unit
Spare part manual



Log Max 5000V

149 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
549518-175 1 750mm, z=12, 13, 0,404
549018-088 1 88DL 18HX
549518-182 1 820mm z=12, 13, 0,404
549018-096 1 96DL 18HX
549418-
175SM

1 750mm, z=12,13, 0,404

549418-
182SM

1 820MM, z=12, 13, 0,404

549318-375 1 Stump treatment/ Stubbehandling

6. Saw unit
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Saw bar
Saw chain
Saw bar
Saw chain
Saw bar

Saw bar

Saw bar

Saw 318 F11-19IP saw bar and saw chains



Log Max 5000V

150Ver. 2.1

6. Saw unit
Spare part manual



Log Max 5000V

151 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
549418-
475SM

1 750mm, z=18, 0,404

549018-092 1 92DL 18HX
549418-
482SM

1 820mm, z=18, 0,404

549018-099 1 99DL 18HX
549318-
675XL

1 Stump treatment/ Stubbehandling

6. Saw unit
Spare part manual

Saw 318 F12-30 saw bar and saw chains
Structure

Pos. Part no. Quantity Description Specification
Saw bar

Saw chain
Saw bar

Saw chain
Saw bar



Log Max 5000V

152Ver. 2.1

6. Saw unit
Spare part manual



Log Max 5000V

153 Ver. 2.1

7. Rotators
Spare part manual

7. Rotators



Log Max 5000V

154Ver. 2.1

3

2

4

1

7. Rotators
Spare part manual

AV12S



Log Max 5000V

155 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 618031 1
2 503063 6 NL16
3 502705 6 M16
4 501146 6 M16x150 12.9

7. Rotators
Spare part manual

Structure
10001851
Pos. Part no. Quantity Description Specification

Rotator
Washer
Nut
Screw



Log Max 5000V

156Ver. 2.1

3

1

2
4

7. Rotators
Spare part manual

H152



Log Max 5000V

157 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 503063 6 NL16
2 502705 6 M16
3 501148 6 M16x160 12.9
4 618075 1

7. Rotators
Spare part manual

Structure
10001853
Pos. Part no. Quantity Description Specification

Washer
Nut
Screw
Rotator



Log Max 5000V

158Ver. 2.1

3

2

1

7. Rotators
Spare part manual

HX20



Log Max 5000V

159 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 501144 6 M16x130 12.9
2 503063 6 NL16
3 618200 1

7. Rotators
Spare part manual

Structure
10002279
Pos. Part no. Quantity Description Specification

Screw
Washer
Rotator



Log Max 5000V

160Ver. 2.1

7. Rotators
Spare part manual



Log Max 5000V

161 Ver. 2.1

8. Accessories
Spare part manual

8. Accessories



Log Max 5000V

162Ver. 2.1

15

14

1

21 4 7
6

5
7

6

9

12
9

13

11
8

7
10

2
17

16

7
10

13

12

14

15

3
19 18 20

16

20

17

2

S5B

S5B

S5B
S5B

S5B

S5B

S5B
S5B

S5B

S5B

S5BS5B PM

DR

C2T

C1T

C1P

C2P

PM

DR

C2T

C1T

C1P

C2P

8. Accessories
Spare part manual

Color marking



Log Max 5000V

163 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001731 1
2 018627 1
3 10001119 1
4 10001226 1
5 017841 1
6 505097 5 M10x30 10.9
7 503075 7 NL10 sp
8 10001733 1
9 601750 2 BSP 1/4"-9/16" ORFS
10 505084 2 M10x25 10.9
11 502055 1 LM6M M10
12 648821 1
13 648822 1
14 648823 1
15 648824 1
16 648825 1
17 648826 1
18 602055 1 BSP -04
19 601101 1 G 1/4"
20 601725 2 BSP -04/ ORFS -04
21 615055 1/2"

8. Accessories
Spare part manual

Structure
10001732
Pos. Part no. Quantity Description Specification

Color tanks
Pump
Color marking block
Protection
Protection
Screw
Washer
Bracket
Adapter
Screw
Nut
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Adapter
Bonded seal
Adapter
Hose protection



Log Max 5000V

164Ver. 2.1

7.1

4

3

5

17

15
14

2

1

12

11

9

10

13

12

11

9

10

8

4

6.1

3

5

6

7

7.2

6.2

15
16

8. Accessories
Spare part manual

Color tanks



Log Max 5000V

165 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001746 1
2 10001748 1
3 018591 2
4 517238 2
5 540023 2 37,1x1,6
6 017326 1
6.1 543028 1 44,04x3,53
6.2 624018 1 G 1/4"
7 017327 1
7.1 543028 1 44,04x3,53
7.2 624018 1 G 1/4"
8 601725 1 BSP -04/ORFS -04
9 601104 2 G 3/4"
10 015941 2
11 620302 2
12 543048 2 Ø16,3x2,4
13 601750 1 BSP 1/4"-9/16" ORFS
14 502055 1 M10
15 503075 2 NL10 sp
16 502006 1 M10 FZB
17 018626-183 1 M10 L=183mm

8. Accessories
Spare part manual

Structure
10001731
Pos. Part no. Quantity Description Specification

Color tank
Color tank
Filter
Circlip
O-ring
Filler cap
O-ring
Breather plug
Filler cap
O-ring
Filler cap
Adapter
Bonded seal
Adapter
Filter
O-ring
Adapter
Nut
Washer
Nut
Threaded rod



Log Max 5000V

166Ver. 2.1

9

7

6

1

8 3

7

9

4

11

12

10

2

5

8. Accessories
Spare part manual

Color marking block



Log Max 5000V

167 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001113 1
2 10001114 1
3 10001115 2
4 10001288 2
5 10002598 2
6 601000 2 1/8"
7 501089 4 M10x25 12.9
8 543045 2 11,1x1,6 90 shore
9 503057 4 NL10
10 501087 2 M10x20 12.9
11 10001394 3 M10x16 12.9
12 503075 2 NL10 sp

8. Accessories
Spare part manual

Structure
10001119
Pos. Part no. Quantity Description Specification

Color marking block
Plate
Nozzle
Protection
Check valve
Hex plug
Screw
O-ring
Washer
Screw
Screw
Washer



Log Max 5000V

168Ver. 2.1

7
1

76

2

8

3

4

9

8

9

9

7

7

10

5

5

8. Accessories
Spare part manual

Pump



Log Max 5000V

169 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 018335 1
2 018531 1
3 016251 1
4 017734 1
5 505083 3 M10x20 10.9
6 501093 2 M10x45 12.9
7 503075 7 NL10 sp
8 601749 3 BSP 1/8” - 9/16” ORFS
9 601750 3 BSP 1/4” - 9/16” ORFS
10 505096 2 M10x35 10.9

8. Accessories
Spare part manual

Structure
018627
Pos. Part no. Quantity Description Specification

Bracket
Pump
Spacer
Cover
Screw
Screw
Washer
Adapter
Adapter
Screw



Log Max 5000V

170Ver. 2.1

3

2

4

1

6

10
8

8

6

4

7

6

6

10

6

6

5
9

5
9

4

8. Accessories
Spare part manual

Pump



Log Max 5000V

171 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 018530 1
2 018331 2
3 601004 2 3/4”
4 617024 4 RB1
5 613014 2 M6
6 601000 6 1/8”
7 602317 2 1/8”
8 612097 2
9 617049 2 RB0
10 601001 2 1/4”

8. Accessories
Spare part manual

Structure
018531
Pos. Part no. Quantity Description Specification

Manifold
Piston
Hex plug
Check valve
Orifice
Hex plug
Filter plug
Valve
Check valve
Hex plug



Log Max 5000V

172Ver. 2.1

1

8. Accessories
Spare part manual

Protective bar



Log Max 5000V

173 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001750 1

8. Accessories
Spare part manual

Structure
10001750
Pos. Part no. Quantity Description Specification

Protective bar



Log Max 5000V

174Ver. 2.1

5
3

1

2

3
4

8. Accessories
Spare part manual

Bracket, multi stemming- and rotator control hoses 
without color marking



Log Max 5000V

175 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001738 1
2 018626-164 3 M10
3 503075 6 NL10 sp
4 502006 3 M10 FZB
5 502055 3 M10

8. Accessories
Spare part manual

Structure
10001739
Pos. Part no. Quantity Description Specification

Bracket
Threaded rod
Washer
Nut
Nut



Log Max 5000V

176Ver. 2.1

2

1

4
5

4
3

8. Accessories
Spare part manual

Bracket, multi stemming- and rotator control hoses
with color marking



Log Max 5000V

177 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001744 1
2 018626-338 2 M10
3 502055 2 M10
4 503075 4 NL10 sp
5 502006 2 M10 FZB

8. Accessories
Spare part manual

Structure
10001745
Pos. Part no. Quantity Description Specification

Bracket
Threaded rod
Nut
Washer
Nut



Log Max 5000V

178Ver. 2.1

40

49

24
3232

24

50

40

7

30
31

33
10
13

462420
10

33

41

45
24

20

33

9

25
22

17

9
33

25

22

3

4
8
23
19

20
5

33 8
23

19
15

4

2

6

34

41
47 24

33
10
13
20

10
33

2011
26

22

12

22
36

45
24

29

42

43

29

14

24 48
47

24

46
28

27 24
49

1

16

16

18

28
27 24 50

35
22

35
22

52
23

51

29

53
44

39
38

37 28
27

24
48

43

29
44

55

54

21

51
23

52

S5B

S5B
S5BS5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5BS5B

T5

B2

AB1

AA1

AB2

AA2

RB

RA

T5

B2
AB1

AA1

AB2

AA2

RB

RA

8. Accessories
Spare part manual

Multi stemming, with rotator control 



Log Max 5000V

179 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001440 1
2 10001459 1
3 10001464 1
4 10001510 2
5 011087 2
6 10001698 1
7 10001766 1
8 015079 4
9 10001927 2
10 011805 4
11 10001964 1
12 10001960 1
13 019006 2
14 017464 1
15 015081 2
16 507057 2 26x40x0,5
17 507002 2 36X45X0.5
18 516002 2 6.3X50
19 501068 4 M8x20 12.9
20 516001 6 5X32
21 515036 2 10x32
22 503057 14 NL10
23 503055 12 NL8
24 601750 11 BSP 1/4"-9/16" ORFS
25 500075 4 M10x60 8.8 FZB
26 501087 2 M10x20 12.9
27 602055 3 BSP -04
28 601101 3 1/4"
29 601754 4 BSP 3/8"-11/16" ORFS
30 503075 4 NL10 sp
31 505083 4 M10x20 10.9
32 602059 2 BSP -08/BSP -04
33 625000 8 1/8"

8. Accessories
Spare part manual

Structure
10001460
Pos. Part no. Quantity Description Specification

Support plate
Arm
Arm
Arm
Shaft
Support plate
Cover
Clamp
Shaft
Shaft
Bracket
Bracket
Hydaulic cylinder
Manifold
Spring
Shim
Shim
Cotter pin
Screw
Cotter pin
Cylindrical pin
Washer
Washer
Adapter
Screw
Screw
Adapter
Bonded seal
Adapter
Washer
Screw
Adapter
Grease nipple



Log Max 5000V

180Ver. 2.1

40

49

24
3232

24

50

40

7

30
31

33
10
13

462420
10

33

41

45
24

20

33

9

25
22

17

9
33

25

22

3

4
8
23
19

20
5

33 8
23

19
15

4

2

6

34

41
47 24

33
10
13
20

10
33

2011
26

22

12

22
36

45
24

29

42

43

29

14

24 48
47

24

46
28

27 24
49

1

16

16

18

28
27 24 50

35
22

35
22

52
23

51

29

53
44

39
38

37 28
27

24
48

43

29
44

55

54

21

51
23

52

S5B

S5B
S5BS5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5BS5B

T5

B2

AB1

AA1

AB2

AA2

RB

RA

T5

B2
AB1

AA1

AB2

AA2

RB

RA

8. Accessories
Spare part manual



Log Max 5000V

181 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
34 502055 4 M10
35 500072 2 M10x45 8.8 FZB
36 500068 6 M10x25 8.8 FZB
37 402098 1
38 503019 1 7x19x1,5 FZB
39 501043 1 M6x12 12.9
40 615055 1/2"
41 615049 3/4"
42 615050 1"
43 648869 1
44 648870 1
45 648871 1
46 648872 1
47 648873 1
48 648874 1
49 648875 1
50 648876 1
51 018390 4
52 501067 8 M8x16 12.9
53 601756 1 BSP -04/ORFS -04
54 10002540 1
55 501031 4 M5x30 12.9

8. Accessories
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Nut
Screw
Screw
Holder
Washer
Screw
Hose cover
Hose cover
Hose cover
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Clamp
Screw
Adapter
Blanking plate
Screw



Log Max 5000V

182Ver. 2.1

7

29
30

14
35

28
4238

372841

27
26

24
44

36
46

43

36
45

24 34
22

12

23
19

11

6

32

40

47
23

48

42
28

28
41

1

17

21

25
22

33
22

3

4

4

2 18

9
31

5
31

19
23
8

15
9 5

20

13

10

31

24
45

39

20

24
46

20
1031

10
31

2443

13

20
10

31

24
44

20

16

16

31
31

15 8
23
19

50

49

1923
8

19
23 8

39

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

T5

PM3

B

A

A

A

A

B

B

B

PM3

T5

8. Accessories
Spare part manual

Multi stemming, without rotator control



Log Max 5000V

183 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001440 1
2 10001459 1
3 10001464 1
4 10001510 2
5 011087 2
6 10001698 1
7 10001766 1
8 015079 4
9 10001927 2
10 011805 4
11 10001964 1
12 10001960 1
13 019006 2
14 013862 1
15 015081 2
16 507057 2 26x40x0,5
17 507002 2 36x46x0,5
18 516002 2 6,3x50
19 501068 6 M8x20 12.9
20 516001 6 5x32
21 515036 2 CP 10x32
22 503057 12 NL10
23 503055 10 NL8
24 601750 6 BSP 1/4"-9/16" ORFS
25 500075 4 M10x60 8.8 FZB
26 602055 1 BSP -04
27 601101 1 1/4"
28 601754 4 BSP 3/8"-11/16" ORFS
29 503075 4 NL10 sp
30 505083 4 M10x20 10.9
31 625000 8 1/8"
32 502055 4 M10
33 500072 2 M10x45 8.8 FZB

8. Accessories
Spare part manual

Structure
10001767
Pos. Part no. Quantity Description Specification

Support plate
Arm
Arm
Arm
Shaft
Support plate
Cover
Clamp
Shaft
Shaft
Bracket
Bracket
Hydraulic cylinder
Manifold
Spring
Shim
Shim
Cotter pin
Screw
Cotter pin
Cylindrical pin
Washer
Washer
Adapter
Screw
Adapter
Bonded seal
Adapter
Washer
Screw
Grease nipple
Nut
Screw



Log Max 5000V

184Ver. 2.1

7

29
30

14
35

28
4238

372841

27
26

24
44

36
46

43

36
45

24 34
22

12

23
19

11

6

32

40

47
23

48

42
28

28
41

1

17

21

25
22

33
22

3

4

4

2 18

9
31

5
31

19
23
8

15
9 5

20

13

10

31

24
45

39

20

24
46

20
1031

10
31

2443

13

20
10

31

24
44

20

16

16

31
31

15 8
23
19

50

49

1923
8

19
23 8

39

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

S5B

T5

PM3

B

A

A

A

A

B

B

B

PM3

T5

8. Accessories
Spare part manual



Log Max 5000V

185 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
34 500068 6 M10x25 8.8 FZB
35 601263 1 1/4"
36 601741 2 ORFS -04
37 602051 1 BSP -06
38 601102 1 3/8"
39 615049 3/4"
40 615050 1"
41 648877 1
42 648878 1
43 648880 1
44 648879 1
45 648882 1
46 648881 1
47 018390 2
48 501067 4 M8x16 12.9
49 10002540 1
50 501031 4 M5x30 12.9

8. Accessories
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Screw
Test point
Adapter
Adapter
Bonded seal
Hose protection
Hose protection
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Clamp
Screw
Blanking plate
Screw



Log Max 5000V

186Ver. 2.1

1

2
3

1.1

1.2

1.3

8. Accessories
Spare part manual

Hydraulic cylinder



Log Max 5000V

187 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10000853 1
1.1 10003174 1
1.2 517236 1 SGH 42
1.3 510049 1 GE25LO
2 517236 1 SGH 42
3 510049 1 GE25LO

8. Accessories
Spare part manual

Structure
019006
Pos. Part no. Quantity Description Specification

Rod kit
Seal kit
Circlip
Spherical bushing
Circlip
Spherical bushing



Log Max 5000V

188Ver. 2.1

4

2

3

5

1

S5B5

8. Accessories
Spare part manual

Find End kit



Log Max 5000V

189 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001956 1
2 402314 1
3 402316 1
4 519192 1
5 648827 1

8. Accessories
Spare part manual

Structure
10001819
Pos. Part no. Quantity Description Specification

Find End
Connector
Connector
Decal
Protective hose



Log Max 5000V

190Ver. 2.1

6

2

11

10

9, 13

6

1

4

12

5

7

8

3

8. Accessories
Spare part manual

Find End



Log Max 5000V

191 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001833 1
2 018671 1
3 10001832 1
4 10001881 1
5 10001882 1
6 501029 6 M5x20 12.9
7 501087 2 M10x20 12.9
8 503075 2 NL10 sp
9 501004 2 M3x30 12.9
10 503001 2 BRB 3,2x7x0,5 FZB
11 401320 1
12 10001957 1 22,1x1,6 NBR 90
13 243

8. Accessories
Spare part manual

Structure
10001956
Pos. Part no. Quantity Description Specification

Sensor housing
Cap
Bracket
Protection
Lens
Screw
Screw
Washer
Screw
Washer
Sensor
O-ring
Glue



Log Max 5000V

192Ver. 2.1

5
4

6

7
8

9

5

3

3

4

1

2

S5B

S5B

B2

A2
S5B

S5BA2
B2

8. Accessories
Spare part manual

Rotator control



Log Max 5000V

193 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 612058 1
2 501036 4 M5x45 12.9
3 601754 2 BSP 3/8” - 11/16” ORFS
4 648861 1
5 648860 1
6 615049 3/4”
7 10001624 2
8 503055 4 NL8
9 501068 4 M8x20 12.9

8. Accessories
Spare part manual

Structure
10001854
Pos. Part no. Quantity Description Specification

Directional valve
Screw
Adapter
Hydraulic hose
Hydraulic hose
Hose protection
Clamp
Washer
Screw



Log Max 5000V

194Ver. 2.1

2

4

3

4.2

4.1

2.1

1

3.1

3.1

8. Accessories
Spare part manual

Cross-over valve, H132, H152, H172, H182



Log Max 5000V

195 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 022852 1
2 022988 2
2.1 540050 1 25,12x1,78 NBR 90
3 022990 2
3.1 540050 2 25,12x1,78 NBR 90
4 10001947 2
4.1 10001946 1
4.2 540006 1 9,25x1,78 NBR 90

8. Accessories
Spare part manual

Structure
10001941
Pos. Part no. Quantity Description Specification

Manifold
Adapter
O-ring
Spacer
O-ring
Adapter
Seal
O-ring



Log Max 5000V

196Ver. 2.1

2.1

2

1
1

2.1

2

8. Accessories
Spare part manual

Manifold



Log Max 5000V

197 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 601000 2 1/8”
2 617032 2 210 bar
2.1 540043 1 15,6x1,78 70 Shore EPDM

8. Accessories
Spare part manual

Structure
022852
Pos. Part no. Quantity Description Specification

Hex plug
Relief valve
O-ring



Log Max 5000V

198Ver. 2.1

4

2

3

4.2

4.1

2.1

1

3.1

3.1

8. Accessories
Spare part manual

Cross-over valve, AV12



Log Max 5000V

199 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 022850 1
2 022988 2
2.1 540050 1 25,12x1,78 NBR 90
3 022990 2
3.1 540050 2 25,12x1,78 NBR 90
4 10001947 2
4.1 10001946 1
4.2 540006 1 9,25x1,78 NBR 90

8. Accessories
Spare part manual

Structure
10001942
Pos. Part no. Quantity Description Specification

Manifold
Adapter
O-ring
Spacer
O-ring
Adapter
Seal
O-ring



Log Max 5000V

200Ver. 2.1

2.1

2

1
1

2.1

2

8. Accessories
Spare part manual

Manifold



Log Max 5000V

201 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 601000 2 1/8"
2 617032 2 210 bar
2.1 540043 1 15,6x1,78 70 Shore EPDM

8. Accessories
Spare part manual

Structure
022850
Pos. Part no. Quantity Description Specification

Hex plug
Relief valve
O-ring



Log Max 5000V

202Ver. 2.1

4

4.2

4.1

2

2.1

1

3.1

3

3.1

8. Accessories
Spare part manual

Cross-over valve, HX20



Log Max 5000V

203 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 022986 1
2 022988 2
2.1 540050 1 25,12x1,78 NBR 90
3 022990 2
3.1 540050 2 25,12x1,78 NBR 90
4 10001947 2
4.1 10001946 1
4.2 540006 1 9,25x1,78 NBR 90

8. Accessories
Spare part manual

Structure
10002281
Pos. Part no. Quantity Description Specification

Manifold
Adapter
O-ring
Spacer
O-ring
Adapter
Seal
O-ring



Log Max 5000V

204Ver. 2.1

2.1

2

1
1

2.1

2

8. Accessories
Spare part manual

Manifold



Log Max 5000V

205 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 601000 2 1/8”
2 617032 2 210 bar
2.1 540043 1 15,3x1,78 70 Shore EPDM

8. Accessories
Spare part manual

Structure
022986
Pos. Part no. Quantity Description Specification

Hex plug
Relief valve
O-ring



Log Max 5000V

206Ver. 2.1

9

7

1
8

5
6

4

3

8

2

7

S5B

S5B

S5B

S5B8

8

7

7

8. Accessories
Spare part manual

Stump treatment



Log Max 5000V

207 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 018524 1
2 617048 1 RC 1/1”
3 601750 1 BSP 1/4” - 9/16” ORFS
4 018525 1
5 501045 1 M6x16 12.9
6 503065 1 NL6
7 648830 1
8 648831 1
9 10001834 1 ORFS -04

8. Accessories
Spare part manual

Structure
10001824
Pos. Part no. Quantity Description Specification

Swivel
Check valve
Adapter
Bracket
Screw
Washer
Hydraulic hose
Hydraulic hose
Bulkhead



Log Max 5000V

208Ver. 2.1

5

2

1

3

4

3

6

5

2

8. Accessories
Spare part manual

Hose holder



Log Max 5000V

209 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 013523 1
2 012949 2
3 523052 2 3/8”
4 013771 1
5 501073 2 M8x40 12.9
6 615046 1 L=300

8. Accessories
Spare part manual

Structure
013522
Pos. Part no. Quantity Description Specification

Hose holder
Clamp
Schackle
Chain
Screw
Hose cover



Log Max 5000V

210Ver. 2.1

5

2

1

3

4

3

6

2

5

8. Accessories
Spare part manual

Hose holder



Log Max 5000V

211 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 018063 1
2 012949 2
3 523052 2 3/8”
4 013771 1
5 501073 2 M8x40 12.9
6 615046 1 L=300

8. Accessories
Spare part manual

Structure
018067
Pos. Part no. Quantity Description Specification

Hose holder
Clamp
Schackle
Chain
Screw
Hose protection



Log Max 5000V

212Ver. 2.1

5

2

1

3

4

3

6

2

5

8. Accessories
Spare part manual

Hose holder



Log Max 5000V

213 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 013937 1
2 012949 2
3 523052 2 3/8”
4 013771 1
5 501073 2 M8x40 12.9
6 615046 1 L=300

8. Accessories
Spare part manual

Structure
013939
Pos. Part no. Quantity Description Specification

Hose holder
Clamp
Schackle
Chain
Screw
Hose protection



Log Max 5000V

214Ver. 2.1

4

2

1

3

8. Accessories
Spare part manual

Chain holder



Log Max 5000V

215 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 505058 2 M24x70 10.9
2 503072 2 NL24
3 523072 1
4 016227 1

8. Accessories
Spare part manual

Structure
043543
Pos. Part no. Quantity Description Specification

Screw
Washer
Schackle
Holder



Log Max 5000V

216Ver. 2.1

5

4

1

3, 6

2

8. Accessories
Spare part manual

Saw dust cover



Log Max 5000V

217 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10002102 1
2 10000515 2
3 501067 4 M8x16 12.9
4 503055 4 NL8
5 501070 4 M8x25 12.9
6 243

8. Accessories
Spare part manual

Structure
10000514
Pos. Part no. Quantity Description Specification

Protection
Plate
Screw
Washer
Screw
Glue



Log Max 5000V

218Ver. 2.1

4
7

1

5

6

3

2

8. Accessories
Spare part manual

Snow cover



Log Max 5000V

219 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 014053 1
2 012806 1
3 012807 1
4 018401 1
5 521003 1 Ø6
6 500021 3 M6x12 8.8 FZB
7 500023 4 M6x16 8.8 FZB

8. Accessories
Spare part manual

Structure
035250
Pos. Part no. Quantity Description Specification

Rubber blanket
Plate
Plate
Bracket
Ring pin
Screw
Screw



Log Max 5000V

220Ver. 2.1

3, 4, 8, 9, 14, 15

1

1

2
5

7
11

10
6 12 13

8. Accessories
Spare part manual

Tool kit



Log Max 5000V

221 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 035030 1
2 623053 1
3 522505 1
4 522227 1
5 402804 1
6 016537 1
7 015662 1
8 522718 1
9 519190 2
10 016523 1
11 10000394 1
12 10002074 1
13 10002073 1
14 522506-LXL 1
15 033801 1

8. Accessories
Spare part manual

Structure
10002071
Pos. Part no. Quantity Description Specification

Tool
Manometer
First aid kit
Allen key
Multimeter
Tool
Edge template
Tool
Decal
Puller
Tool
Tie rod kit
Tool
Safety vest
User manual



Log Max 5000V

222Ver. 2.1

8. Accessories
Spare part manual



Log Max 5000V

223 Ver. 2.1

9. Hydraulic system
Spare part manual

9. Hydraulic system



Log Max 5000V

224Ver. 2.1

33
12

12

31 38

35 34

39

40

31
39

31
38

32

29
28

9
37

36

30

25

26 24
23

17
22

20 21

1
11

12
13

5
4
6
7

3

8

10
29

37

9
36

18
16

15
14

17
19

27

S5B S5B

S5B
S5B

S5B

S5B

S5B

S5B

SM

P2

T3

PR

SM
P2

T3PR

9. Hydraulic system
Spare part manual

Hydraulic system, assembly



Log Max 5000V

225 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 614020-01 1
2 601736 1 ORFS -06
3 10002211 2 BSP -16/ORFS -16
4 013805 1 1/2"
5 601103 1 1/2"
6 601760 1 BSP -08/ ORFS -12
7 601791 1 1 3/16" ORFS
8 601792 2 1 7/16" ORFS
9 601758 3 RAK BSP -08/ORFS -08
10 601754 1 BSP 3/8"-11/16" UNF/ORFS
11 601260 1 1/8"
12 601261 3 1/4"
13 601262 1 3/8"
14 601100 1 1/8"
15 602060 1 1/4"-6L
16 602061 1 1/8"-6L-R
17 601101 3 1/4"
18 013830 1
19 601001 1 1/4"
20 014193 1
21 602075 2 1/8"-6L
22 602086 2 BSP -04/BSP -02
23 505088 1 M12x20 8.8
24 503076 1 NL12 sp
25 502055 2 M10
26 10001497 1
27 10002581 1
28 501104 3 M10x140 12.9
29 503057 2 NL10
30 10002139 1 BSP -08/ORFS -08
31 601750 4 BSP 1/4"-9/16" UNF/ORFS
32 10001527 1
33 013835 1

9. Hydraulic system
Spare part manual

Structure
10001526
Pos. Part no. Quantity Description Specification

Manifold
Adapter
Bulkhead
Adapter
Bonded seal
Adapter
Plug
Plug
Adapter
adapter
Test point
Testpoint
Test point
Bonded seal
Adapter
Adapter
Bonded seal
Pipe
Hex plug
Pipe
Adapter
Adapter
Screw
Washer
Nut
Bracket
Bracket
Screw
Washer
Adapter
Adapter
Manifold
Connection manifold



Log Max 5000V

226Ver. 2.1

33
12

12

31 38

35 34

39

40

31
39

31
38

32

29
28

9
37

36

30

25

26 24
23

17
22

20 21

1
11

12
13

5
4
6
7

3

8

10
29

37

9
36

18
16

15
14

17
19

27

S5B S5B

S5B
S5B

S5B

S5B

S5B

S5B

SM

P2

T3

PR

SM
P2

T3PR

9. Hydraulic system
Spare part manual



Log Max 5000V

227 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
34 501072 1 M8x35 12.9
35 503055 1 NL8
36 648884 1
37 648885 1
38 648886 1
39 648887 1
40 626001 4 530 mm

9. Hydraulic system
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Screw
Washer
Hydraulic hose
Hydraulic hose
Hydraulic hose
Hydraulic hose
Tie down strap



Log Max 5000V

228Ver. 2.1

1

2

3

4

5

6

9. Hydraulic system
Spare part manual

Right manifold



Log Max 5000V

229 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 614116-04 1
2 614115-03 1
3 614114-02 1
4 614111-02 1
5 614110-01 1
6 620581 1 L = 200mm

9. Hydraulic system
Spare part manual

Structure
614020-01
Pos. Part no. Quantity Description Specification

Inlet section
Feed section
Feed section
Knife section
End section
Tie rod kit



Log Max 5000V

230Ver. 2.1

2

5

5

5

5

1

1.1

2

6

5

3.1

3

4.1

4

PS1

T5

DR1

PL
T2

9. Hydraulic system
Spare part manual

Inlet section



Log Max 5000V

231 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 620397 1
1.1 543022 1 9,5x2,0 NBR 70
2 617028 2
3 611196 1 330 bar
3.1 540047 1 21,95x1,78
4 620543 1
4.1 611309 1
5 601001 3 1/4”
6 601000 1 1/8”

9. Hydraulic system
Spare part manual

Structure
614116-04
Pos. Part no. Quantity Description Specification

Feed reducer
O-ring
Check valve
Relief valve
O-ring
Reducer valve
Seal kit
Hex plug
Hex plug



Log Max 5000V

232Ver. 2.1

4

4.3

4.4

4.2 4.5

4.1

5
2.2

2

6
7

8

11.1

11

10.1 10

1

9

3.2

3
3.1 3.2

2.1

4.6

9. Hydraulic system
Spare part manual

Feed section



Log Max 5000V

233 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 620377 1
2 620590 2 24V
2.1 501014 2 M4x12 12.9
2.2 620344 1
3 620390 1
3.1 501046 3 M6x20 12.9
3.2 620383 1
4 620342 1
4.1 620379 1
4.2 620446 1
4.3 501049 2 M6x30 12.9
4.4 501061 2 M6x100 12.9
4.5 501014 4 M4x12 12.9
4.6 601000 1 1/8"
5 620345 2 1,2 mm
6 620485 1
7 620454 1
8 1
9 620346 1 0,8 mm
10 620400 1 320 bar
10.1 540072 1 15,3x2,4
11 620484 1 280 bar
11.1 540072 1 15,3x2,4

9. Hydraulic system
Spare part manual

Structure
614115-03
Pos. Part no. Quantity Description Specification

Seal kit
Solenoid
Screw
Seal kit
Cap
Screw
Seal kit
Cap
Seal kit
Spool limiter kit
Screw
Screw
Screw
Hex plug
Restrictor
Spring kit
Spool
Compensator kit
Restrictor
Relief valve
O-ring
Relief valve
O-ring



Log Max 5000V

234Ver. 2.1

3.1

3

4

5

6

9.1

9

8.1
8

7

2.2 2

2.1

2.2

1

9. Hydraulic system
Spare part manual

Feed section



Log Max 5000V

235 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 620377 1
2 620390 1
2.1 501046 3 M6x20 12.9
2.2 620383 1
3 620391 1
3.1 620343 1
4 620485 1
5 620454 1
6 1
7 1
8 620400 1 320 bar
8.1 540072 1 15,3x2,4
9 620484 1 280 bar
9.1 540072 1 15,3x2,4

9. Hydraulic system
Spare part manual

Structure
614114-02
Pos. Part no. Quantity Description Specification

Seal kit
Cap
Screw
Seal kit
Cap
Seal kit
Spring kit
Spool
Compensator kit
Restrictor
Relief valve
O-ring
Relief valve
O-ring



Log Max 5000V

236Ver. 2.1

9.1

9

8

7

2

12.1

12

13.1 13
1.1

1

1.1 1

4.2
4

4.1

4.2

11

5
5.1

5.3

5.6
5.2

5.4
5.5

6

6 3.2
3

3.1

3.1

3
3.2

10

10.1

9. Hydraulic system
Spare part manual

Knife section



Log Max 5000V

237 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 620397 2
1.1 543022 1 9,5x2,0 NBR 70
2 620377 1
3 620590 2
3.1 501014 2 M4x12 12.9
3.2 620344 1
4 620390 1
4.1 501046 3 M6x20 12.9
4.2 620383 1
5 620342 1
5.1 620379 1
5.2 620446 1
5.3 501049 2 M6x30 12.9
5.4 501061 2 M6x100 12.9
5.5 501014 4 M4x12 12.9
5.6 601000 1 1/8"
6 620345 2 1,2 mm
7 620392 1
8 620444 1 MBX
9 620510 1 B
9.1 620413 1
10 620512 1 G
10.1 620413 1
11 620508 1
12 620399 1 125 bar
12.1 540072 1 15,3x2,4
13 620407 1 190 bar
13.1 540072 1 15,3x2,4

9. Hydraulic system
Spare part manual

Structure
614111-02
Pos. Part no. Quantity Description Specification

Feed reducer
O-ring
Seal kit
Solenoid
Screw
Seal kit
Cap
Screw
Seal kit
Cap
Seal kit
Spool limiter kit
Screw
Screw
Screw
Hex plug
Restrictor
Spring kit
Spool
Compensator kit
Spring
Compensator kit
Spring
Restrictor
Relief valve
O-ring
Relief valve
O-ring



Log Max 5000V

238Ver. 2.1

8.1
7.1

7
8 1

3 5
2

4
4

3

3

6
8 7

9. Hydraulic system
Spare part manual

End section



Log Max 5000V

239 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 620426 1
2 617070 1
3 601001 3 1/4"
4 601004 2 3/4"
5 601000 1 1/8"
6 601003 1 1/2"
7 620417 1 G
7.1 620425 1
8 620418 1 R
8.1 620425 1

9. Hydraulic system
Spare part manual

Structure
614110-01
Pos. Part no. Quantity Description Specification

Pilot filter
Check valve kit
Hex plug
Hex plug
Hex plug
Hex plug
Pilot reducer
Spring
Pilot reducer
Spring



Log Max 5000V

240Ver. 2.1

4

17

12.3 12.2
6

12

12.1

1.3

1.2

1

5
1.2

1.3

1.1

2.3

2.2
2

5

2.1

22

22.1

22

22.1

13

13.1

3

19.119

20.1
20

7

10

10
7

88

21

21.1
9

9
8

8 9
9 9

9
8

7
814

7

16
19

18
18.1

15
15

7

20

11

20

20

SM2

11
9

B2

PM

T4

T5

17

9. Hydraulic system
Spare part manual

Left manifold



Log Max 5000V

241 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 010280 1 24V
1.1 540006 4 9,25x1,78 NBR90 SHORE
1.2 613002 2
1.3 613059 2
2 011626 1 24V
2.1 540006 4 9,25x1,78 NBR90 SHORE
2.2 613002 1
2.3 613059 2
3 018534 1
4 501029 4 M5x20 12.9
5 501031 8 M5x30 12.9
6 501032 4 M5x35 12.9
7 601000 5 G 1/8"
8 601001 6 G 1/4"
9 601002 6 G 3/8"
10 601261 2
11 612033 1
12 612057 1
12.1 4
12.2 1
12.3 1
13 612104 1
13.1 1
14 613017 1 M6-2,5mm
15 613018 2 M6-2,0mm
16 613033 1 M5-2,0mm
17 613045 1
18 617013 2
18.1 620356 1
19 617032 2 210 bar
19.1 540043 1 15,6x1,78 EPDM70
20 617033 4 190 bar
20.1 540043 1 15,6x1,78 EPDM70

9. Hydraulic system
Spare part manual

Structure
10001527
Pos. Part no. Quantity Description Specification

Directional valve
O-ring
Solenoid
Plastic nut
Directional valve
O-ring
Solenoid
Plastic nut
Manifold
Screw
Screw
Screw
Hex plug
Hex plug
Hex plug
Test point
Manifold
Directional valve
O-ring
Solenoid
Plastic nut
Plug
Seal kit
Orifice
Orifice
Orifice
Blanking plate
Check valve
Seal kit
Relief valve
O-ring
Relief valve
O-ring



Log Max 5000V

242Ver. 2.1

4

17

12.3 12.2
6

12

12.1

1.3

1.2

1

5
1.2

1.3

1.1

2.3

2.2
2

5

2.1

22

22.1

22

22.1

13

13.1

3

19.119

20.1
20

7

10

10
7

88

21

21.1
9

9
8

8 9
9 9

9
8

7
814

7

16
19

18
18.1

15
15

7

20

11

20

20

SM2

11
9

B2

PM

T4

T5

17

9. Hydraulic system
Spare part manual



Log Max 5000V

243 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
21 617044 1 0,34 bar
21.1 620351 1
22 619016 2
22.1 620352 1

9. Hydraulic system
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Check valve
Seal kit
Pressure reducing valve
Seal kit



Log Max 5000V

244Ver. 2.1

1

2

3

4.1

6

5

4

5.1

9. Hydraulic system
Spare part manual

Manifold



Log Max 5000V

245 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 501033 4 M5x40 12.9
2 503066 4 NL5
3 540036 4 NBR
4 612082 1
4.1 620362 1
5 612068 1
5.1 620363 1
6 612069 1

9. Hydraulic system
Spare part manual

Structure
018534
Pos. Part no. Quantity Description Specification

Screw
Washer
O-ring
Pressure reducing valve
Seal kit
Pressure reducing valve
Seal kit
Solenoid



Log Max 5000V

246Ver. 2.1

9. Hydraulic system
Spare part manual



Log Max 5000V

247 Ver. 2.1

10. Control system
Spare part manual

10. Control system



Log Max 5000V

248Ver. 2.1

5

6

1

3

4

2

10. Control system
Spare part manual

Head module, LHM3



Log Max 5000V

249 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10001395 1
2 10001966 4
3 10002068 4
4 10001958 4 NBR40
5 502053 4 M6
6 503004 4 6,4x12x1,6 FZB

10. Control system
Spare part manual

Structure
045580
Pos. Part no. Quantity Description Specification

Head module
Screw
Washer
Damping element
Nut
Washer



Log Max 5000V

250Ver. 2.1

1

1.2

1.1

8

9
6

5

4

7

5

3

2

7
5

10. Control system
Spare part manual

Head module



Log Max 5000V

251 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
1 10002302 1
1.1 517004 1
1.2 501091 1 M10x35 12.9
2 10002504 1
3 10002503 1
4 10002506 1
5 501045 6 M6x16 12.9
6 503073 2 NL6 sp
7 503065 4 NL6
8 402098 1
9 503019 1 7x19x1,5 FZB

10. Control system
Spare part manual

Structure
050021
Pos. Part no. Quantity Description Specification

Bracket
Circlip
Screw
Bracket
Bracket
Bracket
Screw
Washer
Washer
Hlder
Washer



Log Max 5000V

252Ver. 2.1

10. Control system
Spare part manual



Log Max 5000V

253 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
672970-5
672921-5 1
672922-5 2
672923-5 3
672924-5 4
672925-5 5
672932-5 6
672931-5 6
672927-5 7
672928-5 8
672929-5 9
672930-5 10
672937-5 12/13
672936-5 12/13
672955-5 14
672956-5 15/16
672934-5 17
672933-5 17
672940-5 18
672941-5 19
672957-5 20
672958-5 21
672961-5 22
672938-5 23
672953-5 25
672954-5 26
672948-5 25/26/32 Part 3
672947-5 25/26/32 Part 2
672946-5 25/26/32 Part 1
672965-5 33
672939-5 34
672959-5 35
672943-5 36Part 2

10. Control system
Spare part manual

Cables, LM510
Structure

Pos. Part no. Quantity Description Specification
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable



Log Max 5000V

254Ver. 2.1

10. Control system
Spare part manual



Log Max 5000V

255 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
672942-5 36 Part 1
672949-5 42/43 R Part 2
672952-5 42/43 L Part 1
672950-5 42/43 L Part 2
672951-5 42/43 R Part 1

10. Control system
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Cable
Cable
Cable
Cable
Cable



Log Max 5000V

256Ver. 2.1

10. Control system
Spare part manual



Log Max 5000V

257 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
672921-F 1
672922-F 2
672923-F 3
672924-F 4
672925-F 5
672927-F 7
672928-F 8
672929-F 9
672930-F 10
672936-F 12/13 B102
672938-F 23
672939-F 34
672955-F 14
672956-F 15/16
672957-F 20
672958-F 21
672909/
ROT-F

Rotator control

672953-F 25
672954-F 26
672911/
318-F

Saw 318

672931-F 6
672933-F 17
672910/
TC-F

True-Cut

672932-F 6
672934-F 17
672912/
COL-F

Color marking

672940-F 18
672941-F 19
672942-F 36
672908/
LE-F

Length measuring

10. Control system
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable

Cable
Cable
Cable

Cable
Cable
Cable

Cable
Cable
Cable

Cable
Cable
Cable
Cable

Cables, Forester



Log Max 5000V

258Ver. 2.1

10. Control system
Spare part manual



Log Max 5000V

259 Ver. 2.1

Structure

Pos. Part no. Quantity Description Specification
672949-F 42/43
672950-F 12/13
672946-F 1
672947 2
672948 3
672961-F 22

10. Control system
Spare part manual

Structure

Pos. Part no. Quantity Description Specification
Cable
Cable
Cable
Cable
Cable
Cable



Log Max 5000V

260Ver. 2.1

10. Control system
Spare part manual



Log Max 5000V

261 Ver. 2.1

11. Hose kits
Spare part manual

11. Hose kits



Log Max 5000V

262Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
00
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
12

Gr
ea

se
 h

ol
e 

fr
am

e
BS

P 
 -

02
 B

an
jo

 
60

15
31

60
15

39
18

7 
mm

1/
4"

61
50

91
90

°
Lo

. 
Kn

if
e 

cy
l.

BS
P 

 -
02

 B
an

jo
 

60
15

31
60

15
39

13
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

64
88

28
Ea

sy
 G

re
as

y
OR

FS
 -

04
 4

5 
60

15
25

60
15

39
62

0 
mm

1/
4"

61
50

91
18

0°
Sa

w 
mo

to
r 

R
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
55

0 
mm

29
0 

ba
r

EN
 8

57
 1

SC
64

88
65

Me
as

. 
Wh

ee
l 

cy
l.

 G
re

as
e
OR

FS
 -

04
 4

5 
60

15
25

60
15

39
25

6 
mm

1/
4"

61
50

91
32

5°
Gr

ea
se

 p
oi

nt
 f

ra
me

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

19
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

64
88

02
L.

 M
an

if
ol

d 
A4

2
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
62

5 
mm

1/
4"

61
50

71
L.

 R
ol

le
r 

ar
m 

cy
l.

 B
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

57
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

03
L.

 M
an

if
ol

d 
B4

1
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
47

0 
mm

1/
4"

61
50

71
75

°
L.

 R
ol

le
r 

ar
m 

cy
l.

 A
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
41

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
04

L.
 M

an
if

ol
d 

B4
3

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

10
80

 m
m

1/
4"

61
50

71
40

°
R.

 R
ol

le
r 

ar
m 

cy
l.

 A
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
10

10
 m

m
45

0 
ba

r
EN

 8
57

 2
SC

64
88

05
L.

 M
an

if
ol

d 
A4

3
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
12

40
 m

m
1/

4"
61

50
71

R.
 R

ol
le

r 
ar

m 
cy

l.
 B

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
11

80
 m

m
45

0 
ba

r
EN

 8
57

 2
SC

64
88

13
L.

 M
an

if
ol

d 
B6

1
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
12

40
 m

m
1/

4"
61

50
71

Lo
we

r 
Kn

if
e 

cy
l.

 B
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

11
80

 m
m

45
0 

ba
r

EN
 8

57
 2

SC
64

88
15

R.
 M

an
if

ol
d 

S4
 B

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

40
5 

mm
1/

4"
61

50
71

R.
 K

ni
fe

 c
yl

. 
B

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

34
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

16
R.

 M
an

if
ol

d 
S4

 B
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
68

0 
mm

1/
4"

61
50

71
L.

 K
ni

fe
 c

yl
. 

B
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

62
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

17
R.

 M
an

if
ol

d 
S4

 A
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

45
0 

mm
1/

4"
61

50
71

L.
 K

ni
fe

 c
yl

. 
A

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
40

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Ge
ne

ra
l 

Ho
se

 K
it

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

263 Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
00
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Ge
ne

ra
l 

Ho
se

 K
it

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te

64
88

18
R.

 M
an

if
ol

d 
S4

 A
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
81

0 
mm

1/
4"

61
50

71
R.

 K
ni

fe
 c

yl
. 

A
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

75
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

19
L.

 M
an

if
ol

d 
A3

3
OR

FS
 -

04
 4

5 
60

15
25

60
11

25
85

5 
mm

1/
4"

61
50

71
Fe

ll
in

g 
li

nk
 c

yl
. 

A
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

78
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

20
L.

 M
an

if
ol

d 
B3

OR
FS

 -
04

 4
5 

60
15

25
60

11
25

92
5 

mm
1/

4"
61

50
71

Fe
ll

in
g 

li
nk

 c
yl

. 
B

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
86

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
64

R.
 M

an
if

ol
d 

PS
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
36

5 
mm

1/
4"

61
50

71
11

0°
Me

as
. 

Wh
ee

l 
cy

l.
 B

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

30
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

68
R.

 M
an

if
ol

d 
S1

 P
M3

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

55
5 

mm
1/

4"
61

50
71

12
0°

L.
 M

an
if

ol
d 

PS
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
49

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
86

L.
 M

an
if

ol
d 

SM
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
18

0 
mm

1/
4"

61
50

71
Te

st
 P

oi
nt

 S
M

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
12

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
87

L.
 M

an
if

ol
d 

P2
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
20

0 
mm

1/
4"

61
50

71

Te
st

 P
oi

nt
 P

2
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

14
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

01
L.

 M
an

if
ol

d 
B4

2
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
35

0 
mm

3/
8"

61
50

72
31

0°
Ac

cu
mu

la
to

r
OR

FS
 -

06
 4

5 
60

15
45

60
11

21
27

0 
mm

38
5 

ba
r

EN
 8

57
 2

SC
64

88
08

R.
 M

an
if

ol
d 

S1
 D

R1
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
0 

mm
3/

8"
61

50
72

22
5°

R.
 R

ol
le

r 
mo

to
r 

L
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
49

0 
mm

38
5 

ba
r

EN
 8

57
 2

SC
64

88
11

R.
 M

an
if

ol
d 

S1
 D

R2
OR

FS
 -

06
 4

5 
60

15
45

60
11

21
94

5 
mm

3/
8"

61
50

72
35

0°
L.

 R
ol

le
r 

mo
to

r 
L

OR
FS

 -
06

 9
0 

60
15

42
60

11
21

87
0 

mm
38

5 
ba

r
EN

 8
57

 2
SC

64
88

14
L.

 M
an

if
ol

d 
A6

1
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
94

0 
mm

3/
8"

61
50

72
Lo

we
r 

Kn
if

e 
cy

l.
 A

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
87

0 
mm

38
5 

ba
r

EN
 8

57
 2

SC



Log Max 5000V

264Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
00
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Ge
ne

ra
l 

Ho
se

 K
it

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te

64
88

63
Ac

cu
mu

la
to

r
BS

P 
 -

06
 9

0°
 

60
11

61
60

11
21

41
0 

mm
3/

8"
61

50
72

34
0°

Me
as

. 
Wh

ee
l 

cy
l.

 A
BS

P 
 -

06
 4

5 
60

11
76

60
11

21
32

0 
mm

38
5 

ba
r

EN
 8

57
 2

SC
64

88
67

L.
 M

an
if

ol
d 

DR
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
36

0 
mm

3/
8"

61
50

72
32

0°
R.

 M
an

if
ol

d 
S1

 D
R2

OR
FS

 -
06

 4
5 

60
15

45
60

11
21

28
0 

mm
38

5 
ba

r
EN

 8
57

 2
SC

64
89

32
L.

 M
an

if
ol

d 
B5

BS
P 

 -
06

 9
0°

 
10

00
24

15
60

11
21

42
5 

mm
3/

8"
61

50
72

33
5°

Ac
cu

mu
la

to
r

BS
P 

 -
06

 9
0°

 
60

11
61

60
11

21
35

0 
mm

38
5 

ba
r

EN
 8

57
 2

SC
64

88
62

Me
as

. 
Wh

ee
l 

Ar
m

OR
FS

 -
06

 9
0 

60
15

42
60

11
21

66
0 

mm
3/

8"
61

50
72

Cr
im

p.
 2

2
Br

ac
ke

t 
fr

am
e

 
60

11
21

62
0 

mm
38

5 
ba

r
EN

 8
57

 2
SC

64
88

84
R.

 M
an

if
ol

d 
S1

 P
R

OR
FS

 -
08

 S
tr

. 
60

10
99

60
11

22
16

5 
mm

1/
2"

61
50

73
L.

 M
an

if
ol

d 
P3

OR
FS

 -
08

 4
5 

60
11

14
60

11
22

85
 m

m
34

5 
ba

r
EN

 8
57

 2
SC

64
88

85
R.

 M
an

if
ol

d 
S1

 T
3

OR
FS

 -
08

 S
tr

. 
60

10
99

60
11

22
44

5 
mm

1/
2"

61
50

73
L.

 M
an

if
ol

d 
T3

OR
FS

 -
08

 S
tr

. 
60

10
99

60
11

22
38

0 
mm

34
5 

ba
r

EN
 8

57
 2

SC
64

88
06

R.
 M

an
if

ol
d 

S2
 B

OR
FS

 -
10

 9
0 

60
15

71
60

15
79

72
0 

mm
5/

8"
61

50
37

60
°

R.
 R

ol
le

r 
mo

to
r 

B/
L

OR
FS

 -
10

 9
0 

60
15

71
60

15
79

62
0 

mm
41

0 
ba

r
EN

 8
57

 2
SC

64
88

07
R.

 M
an

if
ol

d 
S2

 A
OR

FS
 -

10
 9

0 
60

15
71

60
15

79
69

0 
mm

5/
8"

61
50

37
60

°
R.

 R
ol

le
r 

mo
to

r 
A/

R
OR

FS
 -

10
 9

0 
60

15
71

60
15

79
59

0 
mm

41
0 

ba
r

EN
 8

57
 2

SC
64

88
09

R.
 M

an
if

ol
d 

S3
 B

OR
FS

 -
10

 9
0 

60
15

71
60

15
79

10
80

 m
m

5/
8"

61
50

37
30

5°
L.

 R
ol

le
r 

mo
to

r 
A/

R
OR

FS
 -

10
 9

0 
60

15
71

60
15

79
98

0 
mm

41
0 

ba
r

EN
 8

57
 2

SC
64

88
10

R.
 M

an
if

ol
d 

S3
 A

OR
FS

 -
10

 9
0 

60
15

71
60

15
79

10
80

 m
m

5/
8"

61
50

37
30

5°
L.

 R
ol

le
r 

mo
to

r 
B/

L
OR

FS
 -

10
 9

0 
60

15
71

60
15

79
98

0 
mm

41
0 

ba
r

EN
 8

57
 2

SC



Log Max 5000V

265 Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
01
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
49

R.
 M

an
if

ol
d 

S1
 P

S
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
14

35
 m

m
1/

4"
61

50
91

Te
ns

io
ne

r 
ma

ni
. 

PS
1

OR
FS

 -
04

 4
5 

60
15

25
60

15
39

13
70

 m
m

29
0 

ba
r

EN
 8

57
 1

SC
64

88
50

Te
ns

io
ne

r 
ma

ni
. 

PC
T1

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

36
5 

mm
1/

4"
61

50
91

Sa
w 

mo
to

r 
S

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

30
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

64
88

51
Gr

ea
se

 h
ol

e 
fr

am
e

BS
P 

 -
02

 B
an

jo
 

60
15

31
60

15
39

27
5 

mm
1/

4"
61

50
91

60
°

Sa
w 

mo
to

r 
T

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

21
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

64
88

43
Sa

w 
mo

to
r 

DR
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
18

0 
mm

3/
8"

61
50

72
27

0°
Te

ns
io

ne
r 

ma
ni

. 
DR

2
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
10

0 
mm

38
5 

ba
r

EN
 8

57
 2

SC
64

88
44

SB
R 

Ma
ni

fo
ld

 A
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

10
00

 m
m

3/
8"

61
50

72
Sa

w 
ba

r 
fe

ed
 c

yl
. 

A
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

94
0 

mm
38

5 
ba

r
EN

 8
57

 2
SC

64
88

45
SB

R 
Ma

ni
fo

ld
 E

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
34

5 
mm

3/
8"

61
50

72
Sa

w 
mo

to
r 

E
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

29
0 

mm
38

5 
ba

r
EN

 8
57

 2
SC

64
88

46
Sa

w 
mo

to
r 

F
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
18

20
 m

m
3/

8"
61

50
72

Sa
w 

ba
r 

fe
ed

 c
yl

. 
B

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
17

50
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

64
88

47
Te

ns
io

ne
r 

ma
ni

. 
DR

1
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

47
5 

mm
3/

8"
61

50
72

SB
R 

Ma
ni

fo
ld

 D
R2

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
42

0 
mm

38
5 

ba
r

EN
 8

57
 2

SC
64

88
48

SB
R 

Ma
ni

fo
ld

 D
R1

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
88

0 
mm

3/
8"

61
50

72
R.

 M
an

if
ol

d 
S1

 D
R4

OR
FS

 -
06

 9
0 

60
15

42
60

11
21

81
0 

mm
38

5 
ba

r
EN

 8
57

 2
SC

64
88

42
R.

 M
an

if
ol

d 
S1

 T
4

OR
FS

 -
12

 4
5°

 
60

13
77

60
11

23
13

65
 m

m
3/

4"
61

50
74

Sa
w 

mo
to

r 
B

OR
FS

 -
12

 S
tr

. 
60

12
84

60
11

23
12

60
 m

m
28

0 
ba

r
EN

 8
57

 2
SC

64
88

41
R.

 M
an

if
ol

d 
S1

 P
sa

w
OR

FS
 -

12
 4

5°
 

60
13

77
60

13
71

10
70

 m
m

3/
4"

61
50

05
Sa

w 
mo

to
r 

A
OR

FS
 -

12
 S

tr
. 

60
12

84
60

13
71

96
0 

mm
37

5 
ba

r
EN

 8
57

 2
SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Sa
w 

31
8 

Tr
ue

-C
ut

 1
9c

c

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

266Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
02
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
38

R.
 M

an
if

ol
d 

S1
 P

S
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
14

35
 m

m
1/

4"
61

50
91

Te
ns

io
ne

r 
ma

ni
. 

PS
1

OR
FS

 -
04

 4
5 

60
15

25
60

15
39

13
70

 m
m

29
0 

ba
r

EN
 8

57
 1

SC
64

88
40

Te
ns

io
ne

r 
ma

ni
. 

PC
T1

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

36
5 

mm
1/

4"
61

50
91

Sa
w 

mo
to

r 
S

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

30
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

64
88

51
Gr

ea
se

 h
ol

e 
fr

am
e

BS
P 

 -
02

 B
an

jo
 

60
15

31
60

15
39

27
5 

mm
1/

4"
61

50
91

60
°

Sa
w 

mo
to

r 
T

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

21
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

64
88

34
Sa

w 
mo

to
r 

DR
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
13

5 
mm

3/
8"

61
50

72
Te

ns
io

ne
r 

ma
ni

. 
DR

2
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

70
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

64
88

35
L.

 M
an

if
ol

d 
B1

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
14

50
 m

m
3/

8"
61

50
72

Sa
w 

ba
r 

fe
ed

 c
yl

. 
A

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
13

90
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

64
88

36
L.

 M
an

if
ol

d 
A1

OR
FS

 -
06

 4
5 

60
15

45
60

11
21

16
0 

mm
3/

8"
61

50
72

Re
st

ri
ct

or
 c

he
ck

 v
al

ve
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

90
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

64
88

37
Re

st
ri

ct
or

 c
he

ck
 v

al
ve

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
13

85
 m

m
3/

8"
61

50
72

Sa
w 

ba
r 

fe
ed

 c
yl

. 
B

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
13

30
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

64
88

39
Te

ns
io

ne
r 

ma
ni

. 
DR

1
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

14
70

 m
m

3/
8"

61
50

72
R.

 M
an

if
ol

d 
S1

 D
R4

OR
FS

 -
06

 9
0 

60
15

42
60

11
21

14
00

 m
m

38
5 

ba
r

EN
 8

57
 2

SC
64

88
32

R.
 M

an
if

ol
d 

S1
 P

sa
w

OR
FS

 -
12

 4
5°

 
60

13
77

60
13

71
11

10
 m

m
3/

4"
61

50
05

Sa
w 

mo
to

r 
A

OR
FS

 -
12

 S
tr

. 
60

12
84

60
13

71
10

00
 m

m
37

5 
ba

r
EN

 8
57

 2
SC

64
88

33
Sa

w 
mo

to
r 

va
lv

e 
EQ

A
OR

FS
 -

12
 S

tr
. 

60
12

84
60

11
23

12
95

 m
m

3/
4"

61
50

74
R.

 M
an

if
ol

d 
S1

 T
4

OR
FS

 -
12

 4
5°

 
60

13
77

60
11

23
11

90
 m

m
28

0 
ba

r
EN

 8
57

 2
SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Sa
w 

31
8 

- 
30

cc

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

267 Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
08
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
30

St
um

p 
tr

ea
tm

. 
Ad

ap
te

r
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
13

25
 m

m
1/

4"
61

50
91

11
0°

Sw
iv

el
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
12

60
 m

m
29

0 
ba

r
EN

 8
57

 1
SC

64
88

31
Sw

iv
el

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

64
0 

mm
1/

4"
61

50
71

18
0°

Sa
w 

ba
r 

ho
ld

er
OR

FS
 -

04
 4

5 
60

15
25

60
11

25
58

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
61

50
60

 5
35

 m
m

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

St
um

p 
tr

ea
tm

en
t 

Sa
w 

31
8

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

268Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
10
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
61

50
55

Ho
se

 g
ua

rd
40

0 
mm

1/
2"

61
50

55
Ho

se
 g

ua
rd

16
00

 m
m

1/
2"

64
88

21
L.

 M
an

if
ol

d 
PM

OR
FS

 -
04

 S
tr

. 
60

15
21

60
15

39
11

10
 m

m
1/

4"
61

50
91

Co
lo

r 
Pu

mp
 P

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

10
50

 m
m

29
0 

ba
r

EN
 8

57
 1

SC
64

88
22

Co
lo

r 
Pu

mp
 D

R
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
12

60
 m

m
1/

4"
61

50
91

30
0°

L.
 M

an
if

ol
d 

T4
OR

FS
 -

04
 4

5 
60

15
25

60
15

39
11

90
 m

m
29

0 
ba

r
EN

 8
57

 1
SC

64
88

23
R.

 C
ol

or
 t

an
k

OR
FS

 -
04

 4
5 

60
15

25
60

15
39

16
50

 m
m

1/
4"

61
50

91
13

0°
Co

lo
r 

Pu
mp

 C
2T

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

15
70

 m
m

29
0 

ba
r

EN
 8

57
 1

SC
64

88
24

L.
 C

ol
or

 t
an

k
OR

FS
 -

04
 S

tr
. 

60
15

21
60

15
39

18
05

 m
m

1/
4"

61
50

91
Co

lo
r 

Pu
mp

 C
1T

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

17
40

 m
m

29
0 

ba
r

EN
 8

57
 1

SC
64

88
25

Co
lo

r 
Pu

mp
 C

1P
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
80

0 
mm

1/
4"

61
50

91

Co
lo

r 
Bl

oc
k 

1
OR

FS
 -

04
 S

tr
. 

60
15

21
60

15
39

74
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

64
88

26
Co

lo
r 

Pu
mp

 C
2P

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

76
0 

mm
1/

4"
61

50
91

Co
lo

r 
Bl

oc
k 

2
OR

FS
 -

04
 S

tr
. 

60
15

21
60

15
39

70
0 

mm
29

0 
ba

r
EN

 8
57

 1
SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Co
lo

r 
ma

rk
in

g 
eq

ui
pm

en
t

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

269 Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
12
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
71

Ma
ni

fo
ld

 A
B1

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

41
0 

mm
1/

4"
61

50
71

R.
 C

yl
. 

B
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

35
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

72
Ma

ni
fo

ld
 A

A1
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
30

0 
mm

1/
4"

61
50

71
12

0°
R.

 C
yl

. 
A

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

23
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

73
Ma

ni
fo

ld
 A

B2
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
34

0 
mm

1/
4"

61
50

71
L.

 C
yl

. 
B

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
28

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
74

Ma
ni

fo
ld

 A
A2

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

23
0 

mm
1/

4"
61

50
71

20
0°

L.
 C

yl
. 

A
OR

FS
 -

04
 4

5 
60

15
25

60
11

25
16

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
75

Ma
ni

fo
ld

 R
B

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

26
0 

mm
1/

4"
61

50
71

18
0°

Ro
ta

to
r 

B
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
19

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
76

Ma
ni

fo
ld

 R
A

OR
FS

 -
04

 9
0 

60
15

22
60

11
25

31
0 

mm
1/

4"
61

50
71

18
0°

Ro
ta

to
r 

A
OR

FS
 -

04
 9

0 
60

15
22

60
11

25
24

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC
64

88
69

L.
 M

an
if

ol
d 

T5
OR

FS
 -

06
 4

5 
60

15
45

60
11

21
14

50
 m

m
3/

8"
61

50
72

Ma
ni

fo
ld

 T
OR

FS
 -

06
 9

0 
60

15
43

60
11

21
13

70
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

64
88

70
L.

 M
an

if
ol

d 
B2

OR
FS

 -
06

 4
5 

60
15

45
60

11
21

14
70

 m
m

3/
8"

61
50

72
Ma

ni
fo

ld
 P

OR
FS

 -
06

 9
0 

60
15

42
60

11
21

13
90

 m
m

38
5 

ba
r

EN
 8

57
 2

SC
64

88
83

Pr
ot

ec
ti

ve
 h

os
e

OR
FS

 -
06

 S
tr

. 
60

15
41

60
11

21
15

80
 m

m
3/

8"
61

50
72

EL
Br

ac
ke

t
OR

FS
 -

06
 S

tr
. 

60
15

41
60

11
21

15
30

 m
m

38
5 

ba
r

EN
 8

57
 2

SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Mu
lt

i-
st

em
mi

ng
 K

it
 w

it
h 

Ro
ta

to
r 

co
nt

ro
l

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

270Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
13
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
61

50
49

Ho
se

 g
ua

rd
22

00
 m

m
3/

4"

64
88

60
L.

 M
an

if
ol

d 
A2

OR
FS

 -
06

 9
0 

60
15

42
60

11
21

20
72

 m
m

3/
8"

61
50

72
15

5°
 M

ar
ke

d 
A

Ro
ta

to
r 

R.
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
20

00
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

64
88

61
L.

 M
an

if
ol

d 
B2

OR
FS

 -
06

 4
5 

60
15

45
60

11
21

16
70

 m
m

3/
8"

61
50

72
34

5°
 M

ar
ke

d 
B

Ro
ta

to
r 

L.
OR

FS
 -

06
 9

0 
60

15
42

60
11

21
15

96
 m

m
38

5 
ba

r
EN

 8
57

 2
SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Ro
ta

to
r 

co
nt

ro
l

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

271 Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
14
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
92

Pr
ot

ec
ti

ve
 h

os
e

 
75

0 
mm

1/
4"

61
50

71
Ma

rk
ed

 E
L

L.
 R

ol
le

r 
mo

to
r

 
60

11
21

75
0 

mm
45

0 
ba

r
EN

 8
57

 2
SC

64
88

93
Pr

ot
ec

ti
ve

 h
os

e
 

65
0 

mm
1/

4"
61

50
71

Ma
rk

ed
 E

L
R.

 R
ol

le
r 

mo
to

r
 

60
11

21
65

0 
mm

45
0 

ba
r

EN
 8

57
 2

SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Le
ng

th
 m

ea
su

ri
ng

 i
n 

mo
to

rs

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

272Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
16
/X
XX
XX
X 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
88

Cr
an

e 
P

OR
FS

 -
16

 S
tr

. 
60

12
77

60
11

42
33

60
 m

m
1"

61
50

84
Ma

rk
ed

 P
Ha

rv
es

te
r 

he
ad

 P
OR

FS
 -

16
 S

tr
. 

60
12

77
60

11
42

32
50

 m
m

34
5 

ba
r

SA
E 

10
0 

R1
3

64
88

89
Cr

an
e 

T
OR

FS
 -

16
 S

tr
. 

60
12

77
60

11
42

33
60

 m
m

1"
61

50
84

Ma
rk

ed
 T

Ha
rv

es
te

r 
he

ad
 T

OR
FS

 -
16

 S
tr

. 
60

12
77

60
11

42
32

50
 m

m
34

5 
ba

r
SA

E 
10

0 
R1

3
64

88
90

Cr
an

e 
DR

OR
FS

 -
12

 S
tr

. 
60

15
65

60
11

30
33

90
 m

m
1/

2"
61

50
35

Ma
rk

ed
 D

R
Ha

rv
es

te
r 

he
ad

 D
R

OR
FS

 -
12

 S
tr

. 
60

15
65

60
11

30
33

10
 m

m
47

0 
ba

r
EN

 8
57

 2
SC

64
88

91
Cr

an
e 

ST
UM

P
WE

OP
I 

13
 S

tr
. 

Ma
le

60
12

29
60

11
25

34
00

 m
m

1/
4"

61
50

71
Ma

rk
ed

 S
TU

MP
Ha

rv
es

te
r 

he
ad

 S
TU

MP
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

33
44

 m
m

45
0 

ba
r

EN
 8

57
 2

SC

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Ki
t 

Ro
tt

ne

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

273 Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
20
/X
XX
XX
X 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
54

Ho
se

 h
ol

de
r 

DR
OR

FS
 -

12
 S

tr
. 

60
12

84
60

11
23

0 
mm

3/
4"

61
50

74
Ma

rk
ed

 D
R

R.
 M

an
if

ol
d 

DR
OR

FS
 -

12
 S

tr
. 

60
12

84
60

11
23

28
0 

ba
r

EN
 8

57
 2

SC
64

88
52

Ho
se

 h
ol

de
r 

P
OR

FS
 -

16
 S

tr
. 

60
15

95
60

15
94

0 
mm

1"
61

50
84

Ma
rk

ed
 P

R.
 M

an
if

ol
d 

P
OR

FS
 -

16
 S

tr
. 

60
15

95
60

15
94

34
5 

ba
r

SA
E 

10
0 

R1
3

64
88

53
Ho

se
 h

ol
de

r 
T

OR
FS

 -
16

 S
tr

. 
60

15
95

60
15

94
0 

mm
1"

61
50

84
Ma

rk
ed

 T
R.

 M
an

if
ol

d 
T

OR
FS

 -
16

 S
tr

. 
60

15
95

60
15

94
34

5 
ba

r
SA

E 
10

0 
R1

3

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Ho
se

 h
ol

de
r 

un
iv

er
sa

l

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

274Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
21
/1
52
00
1 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
96

Cr
an

e 
DR

BS
P 

 -
08

 S
tr

. 
60

11
52

60
11

30
29

91
 m

m
1/

2"
61

50
35

Ma
rk

ed
 D

R
Ha

rv
es

te
r 

he
ad

 D
R

OR
FS

 -
12

 S
tr

. 
60

15
65

60
11

30
29

40
 m

m
47

0 
ba

r
EN

 8
57

 2
SC

64
88

94
Cr

an
e 

P
BS

P 
 -

16
 S

tr
. 

60
11

57
60

11
42

30
00

 m
m

1"
61

50
84

Ma
rk

ed
 P

Ha
rv

es
te

r 
he

ad
 P

OR
FS

 -
16

 S
tr

. 
60

12
77

60
11

42
29

15
 m

m
34

5 
ba

r
SA

E 
10

0 
R1

3
64

88
95

Cr
an

e 
T

BS
P 

 -
16

 S
tr

. 
60

11
57

60
11

42
30

00
 m

m
1"

61
50

84
Ma

rk
ed

 T
Ha

rv
es

te
r 

he
ad

 T
OR

FS
 -

16
 S

tr
. 

60
12

77
60

11
42

29
15

 m
m

34
5 

ba
r

SA
E 

10
0 

R1
3

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Un
iv

er
as

al
 k

it

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

275 Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
99
/X
XX
XX
X 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd
64

88
27

Pr
ot

ec
ti

ve
 h

os
e

M 
20

 S
tr

. 
Ex

.
60

15
51

60
15

39
0 

mm
1/

4"
61

50
91

Fi
nd

 E
nd

Fi
nd

 E
nd

 
60

15
39

29
0 

ba
r

EN
 8

57
 1

SC
64

88
29

Gr
ea

se
 A

da
pt

er
OR

FS
 -

04
 9

0 
60

15
22

60
15

39
16

20
 m

m
1/

4"
61

50
91

70
°

Sa
w 

mo
to

r 
R

OR
FS

 -
04

 9
0 

60
15

22
60

15
39

15
55

 m
m

29
0 

ba
r

EN
 8

57
 1

SC
64

88
55

Ho
se

 h
ol

de
r 

St
um

p 
tr

ea
tm

.OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
0 

mm
1/

4"
61

50
71

Ho
se

 h
ol

de
r 

St
um

p 
tr

ea
tm

.
Ma

ni
. 

Br
ac

ke
t 

St
um

p 
tr

ea
tm

.
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

45
0 

ba
r

EN
 8

57
 2

SC
64

88
56

Ho
se

 h
ol

de
r 

Gr
ea

se
OR

FS
 -

04
 S

tr
. 

60
15

21
60

11
25

0 
mm

1/
4"

61
50

71
Ho

se
 h

ol
de

r 
Gr

ea
se

Ma
ni

. 
Br

ac
ke

t 
Gr

ea
se

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
45

0 
ba

r
EN

 8
57

 2
SC

64
88

57
Ho

se
 h

ol
de

r 
EL

1
OR

FS
 -

12
 S

tr
. 

60
12

84
60

13
71

0 
mm

3/
4"

61
50

05
Ho

se
 h

ol
de

r 
EL

1 
F

Ma
ni

. 
Br

ac
ke

t 
EL

1
OR

FS
 -

12
 S

tr
. 

60
12

84
60

13
71

37
5 

ba
r

EN
 8

57
 2

SC
64

88
58

Ho
se

 h
ol

de
r 

EL
2

OR
FS

 -
12

 S
tr

. 
60

12
84

60
13

71
0 

mm
3/

4"
61

50
05

Ho
se

 h
ol

de
r 

EL
2 

F
Ma

ni
. 

Br
ac

ke
t 

EL
2

OR
FS

 -
12

 S
tr

. 
60

12
84

60
13

71
37

5 
ba

r
EN

 8
57

 2
SC

64
88

59
Ho

se
 h

ol
de

r 
EL

1
OR

FS
 -

12
 S

tr
. 

60
12

84
60

13
71

0 
mm

3/
4"

61
50

05
Ho

se
 h

ol
de

r 
EL

51
0

Ma
ni

. 
Br

ac
ke

t 
EL

OR
FS

 -
16

 S
tr

. 
60

15
87

60
13

71
37

5 
ba

r
EN

 8
57

 2
SC

64
88

97
Cr

an
e 

EL
BS

P 
 -

12
 S

tr
. 

60
11

53
60

13
71

0 
mm

3/
4"

61
50

83
Ki

t 
EL

51
0

Br
ac

ke
t 

fr
am

e 
EL

OR
FS

 -
16

 S
tr

. 
60

15
87

60
13

71
31

40
 m

m
34

5 
ba

r
SA

E 
10

0 
R1

3
64

88
98

Cr
an

e 
Gr

ea
se

BS
P 

 -
04

 S
tr

. 
60

11
50

60
11

25
0 

mm
1/

4"
61

50
71

Ki
t 

Gr
ea

se
Ha

rv
es

te
r 

he
ad

 G
re

as
e

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
32

50
 m

m
45

0 
ba

r
EN

 8
57

 2
SC

64
88

99
Cr

an
e 

ST
UM

P
BS

P 
 -

04
 S

tr
. 

60
11

50
60

11
25

0 
mm

1/
4"

61
50

71
Ki

t 
ST

UM
P

Ha
rv

es
te

r 
he

ad
 S

TU
MP

OR
FS

 -
04

 S
tr

. 
60

15
21

60
11

25
32

50
 m

m
45

0 
ba

r
EN

 8
57

 2
SC

64
89

30
Cr

an
e 

EL
 1

BS
P 

 -
12

 S
tr

. 
60

11
53

60
13

71
0 

mm
3/

4"
61

50
83

Ki
t 

EL
1 

F
Br

ac
ke

t 
fr

am
e 

EL
 1

OR
FS

 -
12

 S
tr

. 
60

12
84

60
13

71
31

40
 m

m
34

5 
ba

r
SA

E 
10

0 
R1

3

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Mi
sc

el
la

ne
ou

s 
ho

se
s

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te



Log Max 5000V

276Ver. 2.1

11. Hose kits
Spare part manual

La
ng
ua
ge
en

Pa
rt
 N
o.

64
89
99
/X
XX
XX
X 

V.
24

02
07

Co
nn
ec
ti
on
s

Fe
rr
ul
es

Le
ng

th
Co

nn
ec

ti
on

 1
Fi

tt
in

g 
1

To
ta

l
Si

ze
Pa

rt
 n

o.
Co

nn
ec

ti
on

 2
Fi

tt
in

g 
2

Cu
t

Pr
es

. 
Ra

ti
ng

St
an

da
rd

Ho
se

 g
ua

rd

SB
R 

= 
Sa

w 
Ba

r 
Re

sc
ue

 |
 S

tr
. 

= 
St

ra
ig

ht
 |

 S
tu

mp
 t

re
at

m.
 =

 S
tu

mp
 t

re
at

me
nt

 |
 T

ot
. 

= 
To

ta
l 

| 
U.

 =
 U

pp
er

 |
 W

EO
PI

 =
 W

EO
 P

lu
g-

In

Ho
se

 k
it

 L
og

 M
ax

 5
00

0V

Fr
om
 H
ea
d 
no
. 
15
20
01

Mi
sc

el
la

ne
ou

s 
ho

se
s

Cr
im

p.
 =

 C
ri

mp
 d

ia
me

te
r 

| 
cy

l.
 =

 c
yl

in
de

r 
| 

Ex
. 

= 
Ex

te
rn

al
 |

 L
. 

= 
Le

ft
 |

 L
o.

 =
 L

ow
er

 |
 M

an
i.

 =
 M

an
if

ol
d

Me
as

. 
Wh

ee
l 

= 
Me

as
ur

in
g 

Wh
ee

l 
| 

No
. 

= 
nu

mb
er

 |
 P

re
s.

 R
at

in
g 

= 
Pr

es
su

re
 R

at
in

g 
| 

Re
d.

 =
 R

ed
uc

er
 |

 R
. 

= 
Ri

gh
t

Ho
se

 n
o.

Fi
tt
in
gs

Ho
se

 t
yp

e

Pa
rt

 n
o.

Pa
rt

 n
o.

No
te

64
89

31
Cr

an
e 

EL
 2

BS
P 

 -
12

 S
tr

. 
60

11
53

60
13

71
0 

mm
3/

4"
61

50
83

Ki
t 

EL
2 

F
Br

ac
ke

t 
fr

am
e 

EL
 2

OR
FS

 -
12

 S
tr

. 
60

12
84

60
13

71
31

40
 m

m
34

5 
ba

r
SA

E 
10

0 
R1

3



Log Max 5000V

277 Ver. 2.1

11. Hose kits
Spare part manual



Log Max 5000V

278Ver. 2.1

11. Hose kits
Spare part manual



Log Max 5000V

279 Ver. 2.1

12. Schematics
Spare part manual

12. Schematics



Log Max 5000V

280Ver. 2.1

12. Schematics
Spare part manual



Log Max 5000V

281 Ver. 2.1

12. Schematics
Spare part manual



Log Max 5000V

282Ver. 2.1

12. Schematics
Spare part manual



Log Max 5000V

283 Ver. 2.1

12. Schematics
Spare part manual



Log Max 5000V

284Ver. 2.1

12. Schematics
Spare part manual



Log Max 5000V

285 Ver. 2.1

12. Schematics
Spare part manual



Log Max 5000V

286Ver. 2.1

Copyright of this document is and will remain ours in accordance with prevailing law.
Log Max AB

Upphovsrätten till detta dokument är och förblir vår enligt gällande lag.
Log Max AB

ABCDEFGHJKLMNP

1
2

3
4

5
6

7
8

9
10

11
12

13
14

15
16

17
18

19
20

SB01

G1/4

SB02

G1/4

SB03

G1/4

CY02

RR01

LG10

LG12
LG11

LG09
LG08
LG07
LG06
LG05
LG04
LG03
LG02
LG01

CY01

XS03
P

XS01
T

XS02
DR

CV02

Page 2

T3
T3

P3
PR

PS
PM3

DR
DR2

B
PS

PSPS

DR4

DR1

PSAW

A

T4A/B

CV03
F

B

CV01
B

F

LE01

S04

S03

S02

S01

RR05 B

RR04 B

RR03 A

RR02 A

RS04
RS06

RS03
RS05

RF03
(A)

RF07
(B)

RF02
(A)

RF06
(B)

RF05
(B)

RF01
(A)

RF04

PC02

PC01

Page 3

SB10

AB
G1/4

G1/4

SP03

SP01

SP02

SB07

AB

G1/2

PC03

R2(A)
R3(B)

SB08

PS

P2
T3

T2
LSP

PS

G1/4 G1/4

G1/2

G3/4

G3/4

G3/4

RS02

RS01

FI01

MO02

B/L
A/R

L/1

MO01

A/R
B/L

L/1

MF01

PLT1T2DR1

PM1

T5
DR4

PM2
DR5

T4
T

DR6
DR3

P
PM3

PSAW
PS1

PS

PR T3

DR2

SB04

G1/2

G1/2

G3/8G1/4

G1/4

G3/4

G3/8

G1

G1/2

G3/8

G1

G3/4

G3/8

G1/4

G3/8

G1/4

G3/8

G3/8

G1/8

G1/8

G1/4

OP04
CONNECTION OF
PS TEST POINT
REPLACE OP03 WITH OP 04

OP03
DEFAULT CONFIGURATION
NO PS TEST POINT

OP01
CONNECTION OF
DR TEST POINT
REPLACE OP02 WITH OP01

OP02
DEFAULT CONFIGURATION
NO DR TEST POINT

R1

RIGHT FEED ROLLER MOTOR
REVERSE FEED

FEED FORWARD

LEFT FEED ROLLER MOTOR
FEED FORWARD

REVERSE FEED

LEFT DELIMBING KNIFE
CLOSE

OPEN

RIGHT DELIMBING KNIFE
CLOSE

OPEN

SB05

AB

G1/2

SB06

AB

G1/2

SB09

G1/8

SB11

G1/8

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00

Creator ApproverCreated Date Page
/

Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 1 12

W301439 -
RH A3A3

Printed out : 2024-02-08 09:36:03 page 1

R
H

12. Schematics
Spare part manual



Log Max 5000V

287 Ver. 2.1

RF12 2

1
2

RF13 1

2
1

MF05

MO03

MB04

Copyright of this document is and will remain ours in accordance with prevailing law.
Log Max AB

Upphovsrätten till detta dokument är och förblir vår enligt gällande lag.
Log Max AB

ABCDEFGHJKLMNP

1
2

3
4

5
6

7
8

9
10

11
12

13
14

15
16

17
18

19
20

D05
3

P A
BT

CV05

CP09
B41

CP05

CP06

CP04
5

CP13
O1

CP12
O2

CP01
5

BA

CY03

BA

CY08

A B

CY06BA

CY05

OP13
OPTION - MULTI-STEMMING WITH ROTATOR CONTROL
REPLACE OP12 WITH OP08 AND CP07 WITH CP08

OP14
OPTION - COLOR MARKING

OP05
OPTION - ACTIVE PRESSURE CONTROL OF LOWER KNIFE
REPLACE MF03 WITH OP5

OP12
DEFAULT CONFIGURATION
NO MULTI-STEMMING
OR ROTATOR CONTROL

OP08
CONNECTION OF
MULTI-STEMMING MANIFOLD

OP10
CONNECTION OF ROTATOR

OP11
OPTION - ROTATOR CONTROL
REPLACE OP12 WITH OP10 AND CP07 WITH D04

OP07
OPTION - NO ROTATOR CROSS-OVER-RELIEF FUNCTION
REPLACE MF05 WITH OP07

OP09
LEFT MANIFOLD SAW BAR CONTROL
SAW 318 F12-30

OP06
LEFT MANIFOLD SAW BAR CONTROL
SAW 318 TRUE-CUT

OP20
OPTION - LENGTH MEASURING
IN FEED ROLLERS ONLY
REPLACE MF07 WITH OP20, REMOVE CY10 AND AC02

CY10

CV04
CV06

CV10

F B
CV12

F B

CV13
CV11

TK02
TK01

FI02
FI07

PI02
PI01

CV07
CV16

CV09

B F
CV14

B F

CV15

B F
CV08

B F FI04L2
FI05
L1

G1/8
G1/8

G1/8

G1/8

G1/4
G1/8
G1/4

G1/8

G1/4

G1/4

G1/4

G1/4

G1/8

G1/4

G1/8
G1/8

MB07

P
DR

OP1
OP2

O1
O2

CV1
CV2

CT1
CT2

L1
L2

CP1
CP2

D10

1
2

3

D09

1
2

3

CP14
CV1

CP11
CV2

NZ02
NZ01

FI06
FI03

RS09

RF11 2

1
2

RF16 11

1
2

RF14 9

1
2

RF18 13

1
2

RF09 2

1
2

RF12 2

1
2

RF10 3

2
1

RF17 10

2
1

RF15 8

2
1

RF19 12

2
1

RF08 3

2
1

RF13 1

2
1

R65

2
3

4

1
R74

2
3

1
CP03
4

2

1

3

CP10
18

MF09

MF08

MF04

MF03
MF02

MF06

MF05

MF07

CY09

B A
CY07

AB

AC01
AC02

D07
4

BT

AP

D06
1

BT

AP

MO03

CP08
2

P
T

A
B

Page 1

FC01

CY04

B
PS

DR
DR2

PS
PM3

P3
PR

T3
T3

CP02
1

P A
BT

CP07
2

P A
BT

CP16
1

P A
BT

MB02

T3P3

PRMMM

A41
A42

A43
B41

B42
B43

A31
A32

A33
B3

A2
B2

A1
B1

P2
PM

SM
SM2

T4
T5

PS

A5B5
G1/4

G1/4
G1/4

G1/4

G3/8

G3/8

G3/8

G3/8

G3/8

G3/8

G3/8

G3/8

G3/8

G3/8

G3/8

G3/8

G1/4

G1/4

G1/2

G1/2

G1/4

G1/4

G1/4

G1/4

G1/4

G3/8

G1/4

G1/8
G1/8

(P)

(T)

(A)
(B)

D03
1

BT

AP

RS10

RS08

RS07

RS11
OP2

RS12
OP1

MB06

B51

DR

G3/8

G1/4

SAW BAR
OUT

HOME

MEASURING WHEEL CYLINDER
OUT

HOME

FEED ROLLER ARMS

OPEN

CLOSE
FELLING LINK

TILT UP

TILT DOWN

MULTI-STEMMING ARMS

CLOSE

OPEN

LOWER KNIFE

CLOSE

OPEN

MB04

MB03

PRM61

PRM62

A62
A61

B61
B62

G1/4

G1/4

G1/4

G1/4

G1/4

G1/4

MB01

PRM61

PRM62

A62
A61

B61
B62

G1/4

G1/4

G1/4

G1/4

G1/4

G1/4

D04
2

P A
BT

D02
1

P A
BT

D01
1

P A
BT

D08

P A
BT

MB05
P

T

RA
RB

AB1
AB2

AA2
AA1

MR
MA

G3/8

G3/8

G1/4
G1/4

G1/4

G1/4

G1/4

G1/4

G1/4

G1/4

R515

1

2
3

R414

1

2
3

R10
3

1

2
3

R94

1

2
3

MB08

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00

Creator ApproverCreated Date Page
/

Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 2 12

W301439 -
RH A3A3

Printed out : 2024-02-08 09:36:03 page 2

R
H

12. Schematics
Spare part manual



Log Max 5000V

288Ver. 2.1

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00

Creator ApproverCreated Date Page
/

Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 3 12

W301439 -
RH

Copyright of this document is and will remain ours in accordance with prevailing law.
Log Max AB

Upphovsrätten till detta dokument är och förblir vår enligt gällande lag.
Log Max AB

ABCDEFGHJKLMNP

1
2

3
4

5
6

7
8

9
10

11
12

13
14

15
16

17
18

19
20

FC02

B
A

3

MF10

FI08

G3/4

MB09

A

LE02
3

FC03
4

B F

MB13

PS

PR

PCT1

PCT2

DR1

DR2

DR3
G3/8

G1/4
G1/8

G1/8

G1/4
G3/8

G1/4

MF12

MF11

CY11

CY12
D11

ST01

CV17
F

B

CV18
1

2

SL01

MO04

SS01

CP15
DR2

1 2

3

D13

CY13

RC01

XS04
G

XS05
ST

OP19
OPTION - SAW UNIT
318 TRUE-CUT
REPLACE OP18 WITH OP19, OP09 WITH OP06 AND D03 WITH CP02

OP18
OPTION - SAW UNIT
318 F12-30

OP16
OPTION - SAW CHAIN LUBRICATION
GREASE
REPLACE OP17 WITH OP16

OP17
OPTION - SAW CHAIN LUBRICATION
OIL

OP15
OPTION - STUMP TREATMENT

CV20
B

F

CV21
B

F

MB10

G1/4

G1/4
PI03

PP01

TK03

FI10

PSPS

DR4

DR1

PSAW

A

T4A/B
Page 1

MO05
AB

D

SR

SAE -12

SAE -12
G1/8
G1/8

M18

MB12

AB C

D
E

F

R S

G3/4
G3/8

G3/4

G3/8
G3/8

G3/8G1/8
G1/8

RC02

SAW BAR
HOME

OUT

D12

SP04

FI09

CV19

B F

MB11

G1/4

MB14
E A

DR1

DR2

G3/8
G3/8

G3/8
G3/8

RR06
2

1

3

R82

P

A

R

CY11

CY12
D11

ST01

CV18
1

2

SL01

RC02

LE02
3

FC03
4

B F

MB13

PS

PR

PCT1

PCT2

DR1

DR2

DR3
G3/8

G1/4
G1/8

G1/8

G1/4
G3/8

G1/4
MF11

R82

P

A

R

A3

Printed out : 2024-02-08 09:36:03 page 3

R
H

12. Schematics
Spare part manual



Log Max 5000V

289 Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt

 i
s 

an
d 

wi
ll

 r
em

ai
n 

ou
rs

 i
n 

ac
co

rd
an

ce
 w

it
h 

pr
ev

ai
li

ng
 l

aw
.

Lo
g 
Ma
x 
AB

Up
ph

ov
sr

ät
te

n 
ti

ll
 d

et
ta

 d
ok

um
en

t 
är

 o
ch

 f
ör

bl
ir

 v
år

 e
nl

ig
t 

gä
ll
an

de
 l

ag
.

Lo
g 

Ma
x 

AB

A

B

C

D

E

F

G

1 2 3 4 5
REV CHANGE DESCRIPTION DATE BY

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 4

W301439 -
12RH A4

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
4

RH

12. Schematics
Spare part manual



Log Max 5000V

290Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt

 i
s 

an
d 

wi
ll

 r
em

ai
n 

ou
rs

 i
n 

ac
co

rd
an

ce
 w

it
h 

pr
ev

ai
li

ng
 l

aw
.

Lo
g 
Ma
x 
AB

Up
ph

ov
sr

ät
te

n 
ti

ll
 d

et
ta

 d
ok

um
en

t 
är

 o
ch

 f
ör

bl
ir

 v
år

 e
nl

ig
t 

gä
ll
an

de
 l

ag
.

Lo
g 

Ma
x 

AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 5

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

AC01 H-9 2 Accumulator (piston type).

Accumulator (piston type). Discharged.

AC02 H-6 2 Accumulator (piston type).

Accumulator (piston type). Discharged.

CP01 L-18 2 Empty Cavity.

CP02 E-17 2 Cavity plug.

CP03 L-16 2 Cavity plug.

CP04 L-16 2 Empty Cavity.

CP05 L-14 2 Empty Cavity.

CP06 M-12 2 Empty Cavity.

CP07 L-12 2 Cavity plug.

CP08 A-7 2 Cavity plug.

CP09 K-6 2 Empty Cavity.

CP10 K-6 2 Cavity plug.

CP11 F-4 2 Empty Cavity.

CP12 D-4 2 Empty Cavity.

CP13 D-3 2 Empty Cavity.

CP14 F-3 2 Empty Cavity.

CP15 E-5 3 Empty Cavity.

CP16 M-2 2 Cavity plug.

CV01 L-16 1 Check valve.

CV02 D-15 1 Check valve.

CV03 K-11 1 Check valve.

CV04 L-12 2 Check valve.

CV05 M-11 2 Check valve.

CV06 L-10 2 Check valve.

CV07 A-6 2 Breather plug.

CV08 F-5 2 Check valve.

CV09 C-4 2 Check valve.

CV10 C-4 2 Check valve.

CV11 A-4 2 Check valve.

CV12 C-3 2 Check valve.

CV13 A-3 2 Check valve.

CV14 C-3 2 Check valve.

CV15 F-3 2 Check valve.

CV16 A-2 2 Breather plug.

CV17 L-12 3 Check valve.

CV18 L-12 3 Check valve.

CV19 H-15 3 Check valve.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
5

RH

12. Schematics
Spare part manual



Log Max 5000V

291 Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt

 i
s 

an
d 

wi
ll

 r
em

ai
n 

ou
rs

 i
n 

ac
co

rd
an

ce
 w

it
h 

pr
ev

ai
li

ng
 l

aw
.

Lo
g 
Ma
x 
AB

Up
ph

ov
sr

ät
te

n 
ti

ll
 d

et
ta

 d
ok

um
en

t 
är

 o
ch

 f
ör

bl
ir

 v
år

 e
nl

ig
t 

gä
ll
an

de
 l

ag
.

Lo
g 

Ma
x 

AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 6

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

CV20 G-17 3 Check valve.

CV21 G-17 3 Check valve.

CY01 E-7 1 Hydraulic Cylinder.

CY02 D-6 1 Hydraulic Cylinder.

CY03 H-15 2 Hydraulic Cylinder.

CY04 G-13 2 Hydraulic Cylinder.

CY05 H-10 2 Hydraulic Cylinder.

CY06 B-10 2 Hydraulic Cylinder.

CY07 G-8 2 Hydraulic Cylinder.

CY08 B-8 2 Hydraulic Cylinder.

CY09 G-7 2 Hydraulic Cylinder.

CY10 H-5 2 Hydraulic Cylinder.

CY11 K-11 3 Chain tensioner piston.

CY12 K-11 3 Chain tensioner piston.

CY13 C-4 3 Hydraulic Cylinder.

D01 K-18 2 Directional valve.

D02 K-16 2 Directional valve.

D03 K-14 2 Directional valve.

D04 D-13 2 Directional valve.

D05 L-10 2 Directional valve.

D06 E-9 2 Directional valve.

D07 L-8 2 Directional valve.

D08 E-8 2 Directional valve.

D09 E-4 2 Directional valve.

D10 E-3 2 Directional valve.

D11 K-12 3 Auto-release valve.

D12 J-3 3 Directional valve.

D13 D-4 3 Directional valve.

FC01 H-14 2 Restrictor check valve. Manually adjustable

FC02 J-11 3 Flow control valve.

FC03 F-13 3 Restrictor check valve.

Restrictor check valve.

Spring.

FI01 C-12 1 Pilot strainer.

FI02 B-6 2 Filter.

FI03 B-5 2 Filter.

FI04 C-5 2 Filter plug.

FI05 C-2 2 Filter plug.

FI06 B-2 2 Filter.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
6

RH

12. Schematics
Spare part manual



Log Max 5000V

292Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt

 i
s 

an
d 

wi
ll

 r
em

ai
n 

ou
rs

 i
n 

ac
co

rd
an

ce
 w

it
h 

pr
ev

ai
li

ng
 l

aw
.

Lo
g 
Ma
x 
AB

Up
ph

ov
sr

ät
te

n 
ti

ll
 d

et
ta

 d
ok

um
en

t 
är

 o
ch

 f
ör

bl
ir

 v
år

 e
nl

ig
t 

gä
ll
an

de
 l

ag
.

Lo
g 

Ma
x 

AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 7

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

FI07 B-2 2 Filter.

FI08 H-16 3 Filter.

FI09 G-15 3 Filter plug.

FI10 G-16 3 Tank breather filter.

LE01 K-15 1 Logic Element.

LE02 F-13 3 Normally open, pilot to close, poppet type logic element.

LG01 P-20 1 Hydraulic pressure level 1 line.

LG02 P-20 1 Hydraulic pressure level 2 line.

LG03 P-20 1 Hydraulic pressure level 3 line.

LG04 P-20 1 Hydraulic servo pressure line.

LG05 N-20 1 Hydraulic return line.

LG06 N-20 1 Hydraulic drain line.

LG07 N-20 1 Hydraulic work line.

LG08 N-20 1 Hydraulic servo line.

LG09 N-20 1 Hydraulic internal pilot line.

LG10 N-20 1 Hydraulic load sense line.

LG11 N-20 1 Hydraulic symbol enclosure.

LG12 N-20 1 Hydraulic assembly enclosure.

MB01 M-17 2 Extra function manifold body.

MB02 M-15 2 Left manifold body.

MB03 M-15 2 Extra function manifold body.

MB04 C-13 2 Rotator cross-over relief manifold bodies.

Rotator cross-over relief manifold body for Indexator AV12.

Rotator cross-over relief manifold body for Indexator AV17.

Rotator cross-over relief manifold body for Indexator H132/H152/H172/H182.

Rotator cross-over relief manifold body for Indexator HX20/HX30.

MB05 F-8 2 Rotator control and multi-stemming manifold.

MB06 M-7 2 Length measuring manifold body.

MB07 F-4 2 Color marking pump housing.

MB08 A-3 2 Color markng nozzle manifold.

MB09 J-12 3 Saw motor manifold body.

MB10 J-16 3 Saw chain lubrication pump housing.

MB11 H-15 3 Tank breather filter body.

MB12 G-2 3 Saw motor body.

MB13 E-13 3 Chain tensioning manifold body.

MB14 E-4 3 Saw bar rescue manifold.

MF01 L-17 1 Right manifold.

MF02 J-19 2 Lower knife (active pressure) control manifold.

MF03 J-17 2 Lower knife (standard) control manifold.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
7

RH

12. Schematics
Spare part manual



Log Max 5000V

293 Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt

 i
s 

an
d 

wi
ll

 r
em

ai
n 

ou
rs

 i
n 

ac
co

rd
an

ce
 w

it
h 

pr
ev

ai
li

ng
 l

aw
.

Lo
g 
Ma
x 
AB

Up
ph

ov
sr

ät
te

n 
ti

ll
 d

et
ta

 d
ok

um
en

t 
är

 o
ch

 f
ör

bl
ir

 v
år

 e
nl

ig
t 

gä
ll
an

de
 l

ag
.

Lo
g 

Ma
x 

AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 8

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

MF04 M-15 2 Left manifold.

MF05 B-14 2 Rotator cross-over relief manifolds.

Rotator cross-over relief manifold for Indexator AV12

Rotator cross-over relief manifold for Indexator AV17

Rotator cross-over relief manifold for Indexator H132/H152/H172/H182

Rotator cross-over relief manifold for Indexator HX20/HX30

MF06 F-10 2 Multistemming with rotator control manifold.

MF07 M-6 2 Length measuring wheel manifold.

MF08 B-5 2 Color marking pump.

MF09 A-4 2 Color marking nozzle manifold.

MF10 H-11 3 Saw motor manifold.

MF11 G-14 3 Chain tensioning manifold.

MF12 E-4 3 Saw bar rescue manifold.

MO01 G-7 1 Feed roller motors.

Hydraulic motor (470 cc).

Hydraulic motor (565 cc).

Hydraulic motor (620 cc).

Hydraulic motor (560 cc).

Hydraulic motor (625 cc).

MO02 G-5 1 Feed roller motors.

Hydraulic motor (470 cc).

Hydraulic motor (565 cc).

Hydraulic motor (620 cc).

Hydraulic motor (560 cc).

Hydraulic motor (625 cc).

MO03 B-13 2 Rotators.

Rotator AV 12S.

Rotator AV 17S.

Rotator H 152 D.

Rotator HX 20 LS.

MO04 J-2 3 Hydraulic motor.

MO05 H-12 3 Hydraulic motor.

NZ01 A-4 2 Color marking nozzle

NZ02 A-3 2 Color marking nozzle

OP01 E-18 1 Connection of DR test point.

OP02 E-18 1 Default configuration: No DR test point.

OP03 B-11 1 Default configuration: No PS test point.

OP04 A-11 1 Connection of PS test point.

OP05 H-17 2 OPTION - Active pressure control of lower knife.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
8

RH

12. Schematics
Spare part manual



Log Max 5000V

294Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt
 i
s 
an
d 
wi
ll
 r
em
ai
n 
ou
rs
 i
n 
ac
co
rd
an
ce
 w
it
h 
pr
ev
ai
li
ng
 l
aw
.

Lo
g 
Ma
x 
AB

Up
ph
ov
sr
ät
te
n 
ti
ll
 d
et
ta
 d
ok
um
en
t 
är
 o
ch
 f
ör
bl
ir
 v
år
 e
nl
ig
t 
gä
ll
an
de
 l
ag
.

Lo
g 
Ma
x 
AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 9

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

OP06 D-17 2 True-Cut left manifold saw bar control.

OP07 B-15 2 OPTION - No rotator cross-over relief function,

OP08 D-14 2 Connection of multi-stemming manifold.

OP09 G-13 2 Standard left manifold saw bar control.

OP10 A-13 2 Connection of rotator.

OP11 A-12 2 OPTION - Rotator control (without multi-stemming),

OP12 G-11 2 Default configuration: No multi-stemming or rotator control.

OP13 A-6 2 OPTION - Multi-stemming

OP14 A-5 2 OPTION - Color marking.

OP15 L-14 3 OPTION - Stump treatment.

OP16 J-18 3 OPTION - Saw chain grease lubrication.

OP17 G-18 3 OPTION - Saw chain oil lubrication.

OP18 B-15 3 OPTION - Saw unit 318 with 30cc saw motor.

OP19 B-7 3 OPTION - Saw unit 318 True-Cut.

OP20 L-1 2 OPTION - Length measuring in feed rollers only.

PC01 J-13 1 Cavity Plug.

PC02 G-13 1 Cavity Plug.

PC03 E-13 1 Pressure Compensator.

Size B.

Size G.

PI01 D-4 2 Color marking pump piston

PI02 D-3 2 Color marking pump piston

PI03 G-17 3 Saw chain lubrication pump piston assembly

Piston

Solenoid

Spring

Spacer

PP01 G-18 3 Saw chain oil pump.

R1 L-14 1 Pressure relief valve. Screw adjust. Pilot capacity.

R10 E-8 2 Pressure reducing/relieving valve. Spool. Pilot operated. Screw adjust.

R2 E-15 1 Pressure relief valve. Screw adjust. Pilot capacity.

R3 E-16 1 Pressure relief valve. Screw adjust. Pilot capacity.

R4 L-14 2 Pressure reducing/relieving valve. Spool. Pilot operated. Screw adjust.

R5 M-8 2 Pressure reducing/relieving valve. Spool. Pilot operated. Screw adjust.

R6 M-6 2 Pressure reducing/relieving valve. Piloted. Electro-proportional. External drain.

Pressure reducing/relieving valve main stage.

Pressure Relief valve. Electro-proportional. Low setting. Pilot capacity.

R7 L-18 2 Pressure reducing/relieving valve. Piloted. Electro-proportional. External drain.

Pressure reducing/relieving valve main stage.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
9

RH

12. Schematics
Spare part manual



Log Max 5000V

295 Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt

 i
s 

an
d 

wi
ll

 r
em

ai
n 

ou
rs

 i
n 

ac
co

rd
an

ce
 w

it
h 

pr
ev

ai
li

ng
 l

aw
.

Lo
g 
Ma
x 
AB

Up
ph

ov
sr

ät
te

n 
ti

ll
 d

et
ta

 d
ok

um
en

t 
är

 o
ch

 f
ör

bl
ir

 v
år

 e
nl

ig
t 

gä
ll
an

de
 l

ag
.

Lo
g 

Ma
x 

AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 10

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

Pressure Relief valve. Electro-proportional. Low setting. Pilot capacity.

R8 E-13 3 Pressure reducing/relieving valve. Direct-Acting. Fixed

R9 E-9 2 Pressure reducing/relieving valve. Spool. Pilot operated. Screw adjust.

RC01 L-13 3 Rotary connection (swivel).

RC02 K-12 3 Saw unit integrated swivel.

RF01 H-17 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF02 F-17 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF03 E-17 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF04 K-16 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF05 H-11 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF06 F-11 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF07 E-11 1 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF08 K-19 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF09 K-18 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF10 K-16 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF11 K-15 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF12 C-14 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF13 C-13 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF14 K-12 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF15 K-11 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF16 K-11 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF17 K-10 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF18 K-9 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RF19 K-8 2 Pressure relief valve with anti-cavitation function. Direct-acting. Fixed setting.

RR01 C-13 1 Pressure reducing/relieving with built-in pressure relief valve. Fixed.

Size G.

Size R.

RR02 J-9 1 Pressure reducing/relieving valve. Electro-proportional. Manual push override.

RR03 E-9 1 Pressure reducing/relieving valve. Electro-proportional. Manual push override.

RR04 J-9 1 Pressure reducing/relieving valve. Electro-proportional. Manual push override.

RR05 E-9 1 Pressure reducing/relieving valve. Electro-proportional. Manual push override.

RR06 H-3 3 Pressure reducing/relieving valve. Screw adjust.

RS01 E-14 1 Restrictor.

RS02 C-13 1 Restrictor.

RS03 J-10 1 Restrictor.

RS04 E-10 1 Restrictor.

RS05 J-8 1 Restrictor.

RS06 E-8 1 Restrictor.

RS07 K-14 2 Restrictor.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
10

RH

12. Schematics
Spare part manual



Log Max 5000V

296Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt
 i
s 
an
d 
wi
ll
 r
em
ai
n 
ou
rs
 i
n 
ac
co
rd
an
ce
 w
it
h 
pr
ev
ai
li
ng
 l
aw
.

Lo
g 
Ma
x 
AB

Up
ph
ov
sr
ät
te
n 
ti
ll
 d
et
ta
 d
ok
um
en
t 
är
 o
ch
 f
ör
bl
ir
 v
år
 e
nl
ig
t 
gä
ll
an
de
 l
ag
.

Lo
g 
Ma
x 
AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 11

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

RS08 M-10 2 Restrictor.

RS09 K-10 2 Restrictor.

RS10 L-8 2 Restrictor.

RS11 F-4 2 Restrictor.

RS12 F-3 2 Restrictor.

S01 L-17 1 Inlet Section.

S02 J-17 1 Work section. Feed roller motors. EC2.

S03 G-17 1 Work section. Feed roller motors. PC.

S04 F-17 1 Work section. Delimbing knives.

SB01 J-17 1 Servo cap body.

SB02 G-17 1 Servo cap body.

SB03 E-17 1 Servo cap body.

SB04 L-12 1 Mobile valve section body.

SB05 J-11 1 Mobile valve section body.

SB06 H-11 1 Mobile valve section body.

SB07 F-11 1 Mobile valve section body.

SB08 D-11 1 Mobile valve section body.

SB09 J-10 1 Servo cap body.

SB10 G-10 1 Servo cap body.

SB11 E-10 1 Servo cap body.

SL01 L-10 3 Saw chain lubrication units.

Saw chain lubrication unit (19 cc motors).

Saw chain lubrication unit (30 cc motors).

SP01 H-13 1 Valve spool.

SP02 G-13 1 Valve spool.

SP03 E-13 1 Valve spool.

SP04 H-4 3 Saw motor and saw bar cylinder control spool.

SS01 M-10 3 Saw stump treatment units.

Saw stump treatment unit (19 cc motors).

Saw stump treatment unit (30 cc motors).

ST01 K-10 3 Saw unit chain tensioners.

Saw unit chain tensioner (19 cc motors).

Saw unit chain tensioner (30 cc motors).

TK01 B-6 2 Right color marking tank (grey)

TK02 B-2 2 Left color marking tank (grey)

TK03 J-16 3 Frame integrated saw chain oil tank.

XS01 M-13 1 Carrier main return.

XS02 M-13 1 Carrier drain (leakage) return.

XS03 M-12 1 Carrier pressure supply.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
11

RH

12. Schematics
Spare part manual



Log Max 5000V

297 Ver. 2.1

Co
py
ri
gh
t 
of
 t
hi
s 
do
cu
me
nt

 i
s 

an
d 

wi
ll

 r
em

ai
n 

ou
rs

 i
n 

ac
co

rd
an

ce
 w

it
h 

pr
ev

ai
li

ng
 l

aw
.

Lo
g 
Ma
x 
AB

Up
ph

ov
sr

ät
te

n 
ti

ll
 d

et
ta

 d
ok

um
en

t 
är

 o
ch

 f
ör

bl
ir

 v
år

 e
nl

ig
t 

gä
ll
an

de
 l

ag
.

Lo
g 

Ma
x 

AB

A4

A

B

C

D

E

F

G

1 2 3 4 5

 S-770 13 GRANGÄRDE  Tel. +46-(0)240-59 11 00
Creator ApproverCreated Date Page

/
Drawing Number Revision

FormatReviewer

Hydraulic Schematics
From Head no. 152001
Hydraulic System
Log Max 5000V

2023-11-10 RH RH 12

W301439 -
12RH

TAG GRID PAGE DESCRIPTION

XS04 M-17 3 Carrier saw chain grease supply.

XS05 L-14 3 Carrier stump treatment medium supply.

Pr
in

te
d 

ou
t :

 2
02

4-
02

-0
8 

09
:3

6:
03

 p
ag

e 
12

RH

12. Schematics
Spare part manual



Log Max 5000V

298Ver. 2.1

12. Schematics
Spare part manual



Bruksanvisning
 i original

160901-
sv

Spare part 
manual

152012-

en

Spare part 
manual

152012-

en

Spare part 
manual

152012-

en

Spare part 
manual

152012-

en

Spare part 
manual

152012-

en

Spare part 
manual

152012-

en

Spare part 
manual

152012-

en

5000V

5000V

5000V

5000V

5000V

5000V

5000V


	1. Frame and protection
	Frame and protection
	Frame
	Protective cover

	Cushioned protection plate
	Solid protection plate

	2. Delimbing unit
	Upper delimbing unit
	Delimbing unit
	Hydraulic cylinder

	Lower delimbing unit
	Hydraulic cylinder
	Protection

	Delimbing unit
	Right delimbing knife
	Right delimbing knife
	Lower delimbing knife

	Manifold, standard, lower delimbing knife
	Manifold, prop. control, lower delimbing knife
	Manifold, prop. control, lower delimbing knife

	3. Feeding unit
	Feeding unit
	Right feed roller arm
	Left feed roller arm
	Hydraulic cylinder

	Feed roller motors, 470 cc
	Feed roller motors, 565 cc
	Feed roller motors, 620 cc
	Feed roller motors, 560 cc
	Feed roller motors, 625 cc
	Feed roller, Hard Grip
	Feed roller, Soft Grip
	Feed roller, Eucalyptus
	Tie rod protection

	4. Measuring
	Measuring unit
	Hydraulic cylinder

	Measuring wheel arm, Log Mate 510, Forester
	Measuring wheel arm, Interface
	Diameter measuring
	Four point measuring, LM510
	Four point measuring, Interface
	Four point measuring, Dasa Forester

	5. Felling unit
	Felling unit, assembly
	Hydraulic cylinder
	Felling link, standard

	Felling link, reinforced

	6. Saw unit
	Saw unit, 318 F11-19IP
	Saw unit, 318 F11-19 IP
	Saw unit
	Saw bar holder
	Hydraulic motor
	Hydraulic motor


	Saw unit, 318 F12-30
	Saw unit
	Saw unit
	Saw bar holder
	Hydraulic motor
	Hydraulic motor
	Saw bar bracket
	Bearing unit

	Hydraulic cylinder

	Chain lubrication, Easy Greasy
	Chain lubrication, grease
	Saw 318 F11-19IP saw bar and saw chains
	Saw 318 F12-30 saw bar and saw chains

	7. Rotators
	AV12S
	H152
	HX20

	8. Accessories
	Color marking
	Color tanks
	Color marking block
	Pump
	Pump


	Protective bar
	Bracket, multi stemming- and rotator control hoses 
	without color marking
	Bracket, multi stemming- and rotator control hoses
	with color marking
	Multi stemming, with rotator control 
	Multi stemming, without rotator control
	Hydraulic cylinder

	Find End kit
	Find End
	Rotator control
	Cross-over valve, H132, H152, H172, H182
	Manifold

	Cross-over valve, AV12
	Manifold

	Cross-over valve, HX20
	Manifold

	Stump treatment
	Hose holder
	Hose holder
	Hose holder
	Chain holder
	Saw dust cover
	Snow cover
	Tool kit

	9. Hydraulic system
	Hydraulic system, assembly
	Right manifold
	Inlet section
	Feed section
	Feed section
	Knife section
	End section

	Left manifold
	Manifold



	10. Control system
	Head module, LHM3
	Head module
	Cables, LM510
	Cables, Forester

	11. Hose kits
	12. Schematics

